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EST Technology Co., Ltd.
Applicant: KONKA GROUP CO.,LTD
Address: No.28 keji South 12th Road, Nanshan District, Shenzhen, Guangdong, China
Manufacturer KONKA GROUP CO.,LTD
Address: No.28 keji South 12th Road, Nanshan District, Shenzhen, Guangdong, China
E.U.T: LEDTV
Model Number: UDG43MK662UN
Power Supply: AC 110-240V, 50-60Hz
g A Lot
Trade Name: KONKA, Supersonic Serial No.:  --—---
Date of Receipt: Jul. 12,2018 Date of Test:  Jul. 12~Sep. 05, 2018

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2018
ANSI C63.10:2013

Test Result: The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology
Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be technically
compliance with the FCC Rules and Regulations Part 15 Subpart C
requirements.
This report applies to above tested sample only and shall not be reproduced in
part without written approval of EST Technology Co., Ltd.
—2
Prepared by: Reviewed by:
ing
— ? =
Ring / Assistant Tony / Engineer
Other Aspects:
None.

Abbreviations: OK/P=passed

Sail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,1It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST,

EST Technology Co. , Ltd
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1. GENERAL INFORMATION

1.1.  Description of Device (EUT)

Product Name LED TV

Model Number UDG43MK662UN

FCC ID 2AQX743MK662UN

Modulation IEEE 802.11b mode: DSSS(CCK,QPSK, BPSK)

IEEE 802.11g mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT20 mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT40 mode: OFDM (BPSK/QPSK/16QAM/64QAM)

Operation Frequency |:

IEEE 802.11b/g: 2412 ~ 2462 MHz
IEEE 802.11n HT20 : 2412 ~ 2462 MHz
IEEE 802.11n HT40: 2422 ~ 2452 MHz

Number of channel

IEEE 802.11b 2412 ~ 2462 MHz: 11 Channels

IEEE 802.11g 2412 ~ 2462 MHz: 11 Channels

IEEE 802.11n HT20 2412 ~ 2462 MHz: 11 Channels
IEEE 802.11n HT40 2422 ~ 2452 MHz: 7 Channels

Antenna Internal antenna
Directional gain: 5.01 dBi
Directional gain =ANT(G)+10*LOG(N)=2+10*LOG(2))
Frequency Range Antenna 0 Antenna 1
2400~2483.5 MHz 2.0 dBi 2.0 dBi
Note: 11b,g uses Antenna 0 / Antenna 1
11n uses MIMO
Sample Type Prototype production
EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 5 of 168
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2. SUMMARY OF TEST

2.1.

Summary of test result

EST,

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 13: 15.207 PASS
ANSI C63.10:2013
FCC Part 15: 15.209
Radiated Emission ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
Band Edge Compliance ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
Conducted spurious emissions ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
6dB Bandwidth ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
Peak Output Power ANSI C63.10:2013 PASS
KDB 558074
FCC Part 15: 15.247
Power Spectral Density ANSI C63.10:2013 PASS
KDB 558074
Antenna requirement FCC Part 15: 15.203 PASS
Note: KDB 558074 D01 15.247 Meas Guidance v05
KDB 662911 D01 Multiple Transmitter Output v02r01
EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 6 of 168
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2.2. Test Facilities

EMC Lab

Certificated by CNAS, CHINA
Registration No.: L5288
Date of registration: November 13, 2017

Certificated by A2LA, USA
Registration No.: 4366.01
Date of registration: November 07, 2017

Certificated by FCC, USA

Designation Number: CN1215
Registration No.: 722932

Date of registration: November 21, 2017

Certificated by Industry Canada
Registration No.: 9405A
Date of registration: December 03, 2015

Certificated by VCCI, Japan

Registration No.: R-13663; C-14103

Date of registration: July 25, 2017

This Certificate is valid until: July 24, 2020

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: February 07, 2015

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L2-64
Date of registration: April 28, 2011

Certificated by Nemko, Hong Kong
Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm

EST Technology Co., Ltd.

Site Location

Chilingxiang, Qishantou, Santun, Houjie, Dongguan,
Guangdong, China

EST Technology Co. , Ltd Report No. ESTE-R1809016
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2.3. Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 1+3.48dB
Uncertainty for spurious emissions test 14.60 dB(Polarize: H)
(30MHz-1GHz) 14.68 dB(Polarize: V)
Uncertainty for spurious emissions test +
+4.96dB
(1GHz to 18GHz) 96d
Uncertainty for radio frequency 7x107®
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

2.4. Assistant equipment used for test

24.1. N/A

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 or 1.5 meter high above ground.
EUT was be set into Wi-Fi test mode by software before test.

AC Mains EUT

(EUT: LED TV)

EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 8 of 168
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2.6.

2.7.

Test mode

A special test software was used to control EUT work in Continuous TX mode, and select test
channel, wireless mode and data rate.

Test mode Lower Center Upper
channel channel channel
IEEE 802.11b;IEEE 802.11g;IEEE 2412MHz 2437MHz 2462MHz
802.11n HT20 Transmitting
IEEE 802.11b;1IEEE 802.11g;IEEE 2412MHz 2437MHz 2462MHz
802.11n HT20 Receiving
IEEE 802.11n HT40 Transmitting 2422MHz 2437MHz 2452MHz
IEEE 802.11n HT40 Receiving 2422MHz 2437MHz 2452MHz
Channel List
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2412 6 2437 11 2462
2 2417 7 2442
3 2422 8 2447
4 2427 9 2452
5 2432 10 2457
IEEE 802.11n HT40
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
3 2422 6 2437 9 2452
4 2427 7 2442
5 2432 8 2447
EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 9 of 168
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2.8. Test Equipment
2.8.1. For conducted emission test
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal.  |Next Cal.
Body
EMI Test Receiver Rohde ESHS30 832354 CEPREI June 15,18 |1 Year
& Schwarz
Artificial Mains Network  |Rohde ENV216 101260  |CEPREI  |June 15,18 |1 Year
& Schwarz
Pulse Limiter Rohde ESH3-72 101100 CEPREI June 15,18 |1 Year
& Schwarz
Test Software Audix e3-6.111221a |N/A N/A N/A N/A
2.8.2. For radiated emission test(9 kHz-30MHz)
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal. |Next Cal.
Body
EMI Test Rohde ESR7 101780 CEPREI June 15,18 |1 Year
Receiver & Schwarz
Active Loop Antenna  |SCHWARZB |[FMZB1519 1519-038 |CEPREI  |October 1 Year
ECK 08,18
Test Software Audix e3-6.111221a [N/A N/A N/A N/A
2.8.3. For radiated emissions test (30-1000MHz)
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal.  |Next Cal.
Body
EMI Test Rohde ESR7 101780 CEPREI June 15,18 |1 Year
Receiver & Schwarz
Bilog Antenna Teseq CBL6111D  [27090 CEPREI  [June 15,18 |1 Year
Test Software Audix e3-6.111221a [N/A N/A N/A N/A
2.8.4. For radiated emission test(above 1GHz)
Equipment Manufacturer |Model No. Serial No. [Calibration |Last Cal. |Next Cal.
Body
Horn Antenna SCHWARZB [BBHA 9120 D |BBHA912 [CEPREI June 18,18 |1 Year
ECK 0D1002
Horn Antenna SCHWARZB [BBHA9170 BBHA917 |CEPREI June 18,18 |1Year
ECK 0242
Signal Amplifier SCHWARZB [BBV9718 9718-212 |CEPREI  |June 18,18 |1 Year
ECK
Spectrum Analyzer Rohde FSV 103173 CEPREI  |June 15,18 |1 Year
&Schwarz
PSA Series Spertrum  [Agilent E4447A MY50180 |CEPREI  (June 15,18 |1Year
Analyzer 031
Test Software Audix e3-6.111221a |N/A N/A N/A N/A
2.8.5. For connect EUT antenna terminal test
Equipment Manufacturer [Model No. Serial No. gil(i‘;)]ratlon Last Cal.  |Next Cal.
Rohde
Spectrum Analyzer FSV 103173 CEPREI  |June 15,18 |1 Year
&Schwarz
Spectrum Analyzer Agilent E4408B MY44211139 |CEPREI June 15,18 |1 Year
EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 10 of 168
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POWER LINE CONDUCTED EMISSION TEST

3.1. Limit

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
5SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.2. Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test setup
and photographs). The AC line are checked to find out the maximum conducted emission. In order
to find the maximum emission levels, the relative positions of equipment and all of the interface

cables shall be changed according to ANSI C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.3. Test Result
PASS.

EST,

EST Technology Co. ,

Ltd

Report No. ESTE-R1809016
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3.4. Testdata

Chilingxiang, Qishantou, Santun,
Houjie. Dongguan.Guangdong.China

EST Technology Tel +66-763-63081888

Fexc+86-/69-83081678

Data. 5 File: iEst-celtest data'2018\RFIK\IKonka.EMGE (12)
20 Level {dBuV) Date: 2018-07-24
70
T FCC PART 15B QP
&0 —|
~ T
5{]“‘7*& . FCC PART 158 AV
/‘Vj [ N M AR
aof ¥ L mw.ru” LV
LA T AT
30 A
L | 1 ¥ ll”
20
10
0
-10
N L. 5 1 2 5 10 20 30
Frequency (MHz)
Site no : E44 Shield Room Data no. : 5
Env. / Ins. : Temp:24.3°C Humi:56% FPress:101.50kFea LINE Fhase : NEUIRAL
Limit FCC BRRT 15B QF
Engineer : Sewven
EUT : LED TV
Power : RC 240V/50Hz
M/N : UDG43MEGE2TUH
Test Mode : TX Mode
LISN Cable Emission
Freg Factor Loss Beading Level Limits Margin Bemark
{MHz) {dB} {dB) {dBuV}) {dBuv) {dBuw) {dB}
1 0.150 9. 66 0.04 B.30 g2.00 54.02 6.02 AEverage
2 0.1%0 9. 66 0.04 42,41 52.11 &4.02 11.81 QP
3 0.24% 9. 68 0.04 32.28 42.00 51.78 g9.78 Lverage
4 0.24%9 9.68 0.04 B.39 g2.11 61.78 13.67 QP
5 0.435 9.74 0.05 22.41 32.20 47.15 14.85 Lverage
[ 0.435 9.74 0.0% 34.8 44,38 57.15 12.56 QP
7 0.521 9.76 0.05 27.6%9 37.50 4§.00 B.50 Lverage
g 0.521 9.76 0.0% B.69 g2.50 56.00 7.50 QP
g 0.621 9.77 0.05 27.78 37.60 4§.00 B.40 Lverage
10 0.621 9.77 0.0% 37.69 47.51 56.00 g.49 QP
11 1.22% 9.8 0.0& 23.71 33.60 4§.00 12.40 Lverage
12 1.2259 9.8 0.0& 36.18 46.07 56.00 9.93 QP
Remarks: 1. Emission Lewel= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewel.
3. If the average limit is met when useing & quasi-peak detector,
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.
EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 12 of 168
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 7 File: \Est-celtest datal2018\RFK\Konka.EMG (12)
80 Level {dBu\) Date: 2018-07-24
70
- FCC PART 158 QP
6{] e—
b T
5{]“‘;5 5 FCC PART 15B AV
[ \"2\ [ S ¥y | e
a0l oo ML AT | Wy, .
L T ™ ATy
0
3{] L gt HI - W V1
20
10
0
_10.15 2 5 1 2 & 10 20 30
Frequency (MHz)
Site no : 844 5hield Room Data no. HI
Env. / Ins. : Temp:24.3°C Humi:56% Press:101.50kPz LINE Fhase : LINE
Limit FCC ELRT 1SB QF
Engineer 1 Seven
EUT : LED TV
Power : AT 240V/50H=z
M/N : UDG43MEEE2UN
Test Mode : TX Mode
LISHN Cable Emission
Freg Factor Loas Reading Level Limits Margin Remark
{MEz) {dE) {dE) {dBuv) {dBuwv) {dBuw) {dB)
1 0.195 9.67 0.04 37.8 47,80 53.8 &.20 Lyerage
2 0.135 9,87 0.04 43.21 52,82 &3.8 10.88 QE
3 0.24& 3.85 0.04 30.27 40.00 51.91 11.91 Lyerage
4 0.248 9.69 0.04 36.43 48,18 61.91 15.75 QP
5 0.521 9.7¢& 0.05 25,18 39.00 4&.00 7.00 Lyerage
[ 0.521 3.7& 0.05 40.07 49,88 56.00 £.12 QE
7 0.573 9.77 0.05 26.08 35.930 4&.00 10.10 Lyerage
8 0.573 9.77 0.05 40.10 49,32 SE.00 &.08 QE
E 0.611 5.77 0.05 27.38 37.8 46.00 2.20 Lyerage
10 0.611 9.77 0.05 39.07 B.8 5&.00 7.11 QP
11 1.21¢ 9.2 0.0& 25.14 35.00 4&.00 11.00 Lyerage
12 1.21& 9.8 0.0& 36.68 46.54 56.00 4,48 QE

Bemarks: 1. Emi

2. Margin= Limit -

33ion Lewvel= LISN Factor + Cable Loss + Reading.

Emission Lewel.

3. If the average limit is met when useing & quasi-peak detector,
the EUT shall ke deemed to meet both limits and measurement
with awverage detector is unnecessary.

ESI EST Technology Co. , Ltd

Report No. ESTE-R1809016 Page 13 of 168
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 9 File: \Est-celtest datal2018\RFK\Konka.EMG (12)
80 Level {dBu\) Date: 2018-07-24
70
- FCC PART 158 QP
&0 1
- FCC PART 15B AV
a0 ——] N
1
o ﬂm A Wai T .
\Jf U k\u H Wﬂlﬁl I T
30 1
20
10
0
10
A5 .2 5 1 2 & 10 20 30
Frequency (MHz)
Site no : 844 5hield Room Data no. g
Env. / Ins. : Temp:24.3°C Humi:56% Press:101.50kPz LINE Fhase : LINE
Limit FCC ELRT 1SB QF
Engineer 1 Seven
EUT : LED TV
Power : AC 120V/60H=Z
M/H : UDG43MEEE2UN
Test Mode : TX Mode
LISHN Cable Emission
Freq. Factor Loas Reading Level Limits Margin Remark
(MHz) {dB) (dB) {dBuv) {dBuw) {dBuw) {dB)
1 0.510 9.76 0.05 23.44 33.25 4&.00 12.75 Lyerage
2 0.510 9.7¢& 0.05 35.58 45,38 S&.00 10.61 QE
3 0.58 5.77 0.05 20.52 30.34 46.00 15.66 Lyerage
4 0.58 9.77 0.05 36.8 456,89 5&.00 9.31 QP
5 0.708 9.77 0.05 20.42 30.24 4&.00 15.7¢& Lyerage
[ 0.708 5.77 0.05 34.098 43.91 56.00 12.0% QE
7 1.223 9.8 0.0& 21.42 31.28 4&.00 14.72 Lyerage
8 1.223 9.2 0.0& 34.51 44,37 SE.00 11.63 QE
E 1.580 9.8 0.0& 22.75 32.82 46.00 13.38 Lyerage
10 1.580 9.8 0.0& 33.1% 43,086 5&.00 12.94 QP
11 2.587 9.2 0.07 153.5¢ 25,45 4&.00 1&.55 Lyerage
12 2.587 3.8 0.07 32.58 42.48 56.00 13.52 QE

ESL.

. Emission Lewel= LISN Factor + Cable Loss + Reading.
. Margin= Limit — Emission Lewel.
If the average limit is met when useing & quasi-peak detector,

the EUT shall ke deemed to meet both limits and measurement
with awverage detector is unnecessary.

EST Technology Co. , Ltd

Report No. ESTE-R1809016
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FCCID: 2AQX743MK662UN

EST

Chilingxiang, Qishantou, Santun,

Haujie. Dongguan.Guangdong. China

Technology Tel:+86-769-53081338
Fax+86-763-83081875

Data: 11 File: |Est.celtest datal2018\RFKKonka.EME (12)
gglevel (dBuv) Date: 2018-07-24
70
T FCC PART 15B QP
60 ~
T FCC PART 158 AV
5{] -‘-‘_\-‘-H

Jf\\. N n‘h:hlwsml 1, M.\r:"i.'L""\‘*n! y

i
|
{3 1
30 il LY
20
10
0
10
A5 .2 5 1 2 & 10 20 30
Frequency (MHz)
Site no : 844 5hield Room Data no. 11
Env. / Ins. 1 Temp:24.3°C Humi:56% Press3:101.50kPa LINE Fhase : NEUIRLL
Limit : FCC ERRT 15E QF
Engineer 1 Seven
EUT : LED TV
Power : AC 120V/60H=Z
M/N 1 UDG43ME&E2UN
Test Mode : TX Mode
LISHN Cable Emission
Freq. Factor Loas Reading Level Limits Margin Remark
{MEz) {dE) {dE) {dBuv) {dBuwv) {dBuw) {dB)
1 0.555 9.76 0.05 20.22 30.03 45.00 15.97 Everage
2 0.555 9.7 0.05 34.682 44,43 S5&.00 11.57 QF
3 0.611 9.77 0.05 23.42 33.24 45.00 12.7& Lverage
4 0.611 9.77 0.05 33.97 43.79 S5&.00 12.21 QP
5 1.027 9.8 0.0& 19.12 29.00 4§.00 17.00 Lyrerage
[ 1.027 9.8 0.0& 32.08 41.94 S5&.00 14.08& QF
7 1.449 9.8 0.08& 21.75 31.65 45.00 14.35 Everage
B 1.449 9.8 0.08& 34.19 44.09 S&.00 11.91 QF
9 1.698 9.8 0.0& 21.27 31.17 45.00 14.8 Lverage
10 1.698 9.8 0.08& 32.64 42,54 S5&.00 13.48 QP
11 2.5&7 9.8 0.a7 20.12 30.05 4§.00 15.95 Lyrerage
12 2.567 9.8 0.07 31.%92 41.8 S5&.00 14.15 QF
Bemarks: 1. Emission Lewvel= LISN Factor + Cable Loss + Reading.

ESL.

?. Margin= Limit — Emission Lewel.

3. If the average limit is met when useing & quasi-peak detector,
the EUT shall ke deemed to meet both limits and measurement
with awverage detector is unnecessary.

EST Technology Co. , Ltd Report No. ESTE-R1809016
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FCCID: 2AQX743MK662UN

4  RADIATED EMISSION TEST

4.1 Limit
All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 255-25.67 1300 - 1427 8.025-85
4.17725-4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 T48-75.2 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175-6.31225 123-138 2200 - 2300 14.47 - 14.5
8.291-8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.3606 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125-167.17 3260 - 3267 23.6-240
12.29-12.293 167.72-173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 -12.57725 322-3354 3600 - 4400 @
15.209 Limit
Frequency (MHz) Field Strength(uV/m) Distance(m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.

(3) Distance is the distance in meters between the measuring instrument,

antenna and the closest point of any part of the device or system.

EST Technology Co. , Ltd

Report No. ESTE-R1809016
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FCCID: 2AQX743MK662UN

4.2. Block Diagram of Test setup

ES’

EUT-and+~
Support Svstem+

[ ]

9kHz~30MHz.
o
3me |
< ‘;l
L
1me
l 1.5m(L)*1.0m(W)*0.8$m(H)—>

TURN-TABLE~
(FIBRE-GLASS )~

30~1000MHz

)
vl “ | ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
A 3m
|« d
EUT amnd
Support Systemn
L 1]
TURN TABLE
1 5Sm(Ly*1 Om(W)*0 8m(H)—*] | (FIBRE GLASS)
Above 1GHz
]
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3 Meters
| -
EUT and
7 Support System
: ;
H 1.5m(L)*1.0m(W)* 1. 5m(H)
TURN TABLE
H l.““lllll““ (FIBRE GLASS)
H
EST Technology Co. , Ltd Report No. ESTE-R1809016
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FCCID: 2AQX743MK662UN

4.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 9kHz~1000MHz test,
and which is 1.5 meter high above ground for above 1GHz test. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Both horizontal and vertical polarization of the
antenna are set on test.

The test frequency analyzer system was set to Peak Detect (300Hz RBW in 9kHz to 150kHz and
10kHz RBW in 150kHz to 30MHz) Function and Specified Bandwidth with Maximum Hold Mode.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average emissions measure
above 1GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

4.4. Test Result
PASS.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level
is deemed to comply with average limit.
2. The frequency 2412MHz . 2422MHz. 2437 MHz. 2452MHz and 2462 MHz is
fundamental frequency which no limit, the limit on plots is automatically
generated by the software, it's not fundamental limit, we can't remove it.

EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 18 of 168
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FCCID: 2AQX743MK662UN

4.5. Test Data

9 kHz — 30 MHz

Pass

Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible
limit has no need to be reported.

EST EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 19 of 168
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FCCID: 2AQX743MK662UN

30-1000 MHz

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan,Guangdang. China
EST Technology Tel-+BE-7RA-33081888

Fax+86-7659-83081878

Data: 1 File: W\Emc-966-1\test data'2018\RFKKONKAWUDG43MKE62UN.EMG (4)
BULEWI {dBu\Im) Date: 2018-07-23
T0
G0
FCC PART/ 15 B(31)
50 hdB-
I -
40 ' I T
| g
a0 Iﬁa o ",“,*,Jd'rf“f’w«*
o |\ A »MJNMMNM
10
GSU 100. 200. 300. 400. 500. 600, 700. 200. a00. 1000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 1
Dis. J/ BAnt. : 3m 37082 Ent. pol. : VERTICRL
Limit : FCC FERT 15 B(3M)
Env. / Ins. : Temp:25.3";Humi:51%;Press:101.52kFa
Engineer : Seven
EUT : LED TV
Power » RC 240V/50Hz
M/ » UDE43MKe62TN
Test Mode : TX Mode
ANT Cable Emission
Freq. Factor Loss Reading Level Limit Margin Remark
{MHz) {dB/m) {dB) {dBuv) {dBuV/m} {dBuV./m} {dB)
1 33.88 1&.00 0.37 7.7 34.10 40.00 5.90 QF
2 45, 9.7 0.44 24.00 34.14 40.00 5.8 QP
3 106.63 10.60 1.10 16.34 28.04 43.50 15.46 QF
4 147.37 11.72 1.2 14.17 27.18 43.50 1&.32 QP
5 59E.42 20.15 3.1%9 9.27 32.61 46.00 13.39 QF
& 905.9 24.02 4.07 11.1% 39.28 4€.00 €6.72 QP
Remarks: 1. Emission Lewel= Entenna Factor + Cable Loss + Reading.

1
2. Margin= Limit - Emission Lewel.
3. The emission lewels that are 204B below the official limit are not reported.

ES' EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 20 of 168



FCCID: 2AQX743MK662UN

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638

Fax+06-769-03081678

Data: 2 File: W\Emc-966-11test datal2018\RFIKONKAWUDGA3MKE62UN.EMG (4)
anl_e\rel (dBu\Vim) Date; 2018-07-23
70
&0
FCC PART| 15 B{3I1)
50 o8
I
40— | ;
30 f S
WM" MWM WWW"
20
10
0
30 100, 200, 300, 400, 500, 600, 700, a00. a00. 1000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 2
Dis. / Ent. : 3m 37062 Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15 B (3M)
Enwv. / Ins. : Temp:25.3";Humi:51%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : BRC 240V/50Hz
M/ : UDGE43ME&E2UN
Test Mode : TE Mode
ENT Cable Emizsion
Freq. Factor Loss Reading Lewel Limit Margin Remark
{MHz) {dB/m) {dB}) {dBuWV) {dBuV/m) (dBuV/m) [1=3]
1 184.23 9.12 1.42 16.52 27.08 43.50 16.44 QE
2 212,38 B.98 1.62 16.55 27.15 43.50 16.35 QP
3 341.37 14.73 2.268 14.14 31.13 4§.00 14.87 QE
4 500.45 18.40 2.B6 £.34 27.80 46.00 18 QE
5 5o9E.42 20.15 3.19 £.94 30.28 46,00 15.72 QP
[3 903.97 23.98 4.08 10.08& 38.10 46.00 7.90 QE
Remarksa: . Emission Level= Antenna Factor + Cable Loss + Beading.

1
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official limit are not reported.

ESI EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 21 of 168
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638

Fax+06-769-03081678

Data: 3 File: W\Emc-966-11test datal2018\RFIKONKAWUDGA3MKE62UN.EMG (4)
80 Level {dBuV/m}) Date: 2018-07-23
70
&0
FCC PART| 15 B{3I1)
50 hdB-
I
a0— | ;
—
* T il e
2ol Y Vb
10
0
30 100, 200, 300, 400, 500, 600, 700, a00. a00. 1000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 3
Dis. / Ent. : 3m 37062 Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15 B (3M)
Enwv. / Ins. : Temp:25.3";Humi:51%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : TE Mode
ENT Cable Emizsion
Freq Factor Loss Reading Lewel Limit Margin Remark
{MHz) {dB/m) {dB}) {dBuWV) {dBuV,/m) (dBuV/m) [1=3]
1 208.48 B.73 1.53 16.2 26.49 43.50 7.01 QE
2 297.72 13.72 2.04 12.47 28.23 46,00 7.77 QP
3 345.25 14.85 2.29 13.01 30.15 4§.00 15.85 QE
4 SE9.69 159.90 3.1 5.12 28.18 46.00 17.82 QE
5 £25.58 20.71 3.31 £.20 30.22 46,00 15.78 QP
[3 905.91 24.02 4.08 10.25 38.33 46.00 7.67 QE
Remarksa: . Emission Level= Antenna Factor + Cable Loss + Beading.

. The

1
2. Margin= Limit — Emission Lewel.
3

emission levels that are 20dB below the official limit are not reported.

ESI EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 22 of 168
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638

Fax+06-769-03081678

Data: 4 File: W\Emc-966-11test datal2018\RFIKONKAWUDGA3MKE62UN.EMG (4)
20 Level {dBuV/m}) Date; 2018-07-23
70
&0
FCC PART 15 B{31M)
50 e
I
40 T
30 - &
g ““JW*W%*- s ol g
10
GSU 100, 200, 300, 400, 500, 600, 700, a00. a00. 1000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. 1 4
Di=. / Ent. r 3m 37062 Ent. pol. : VERTICEL

Limit : FCC BRRT 15 B (3M)
Env. / Ins. : Temp:25.3";Humi:51%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : RC 120V/60Hz
M/ : UDGE43ME&E2UN
Test Mode : TE Mode
ENT Cable Emizsion
Freq. Factor Loss Reading Lewel Limit Margin Remark
{MHz) {dB/m) {dB}) {dBuWV) {dBuV,/m) {dBuV,/m) [1=3]
1 40.67 2.40 0.44 7.34 30.18 40.00 9.82 QE
2 48.43 g.10 0.45 19.8 29 40.00 10.59 QP
3 130.88 11.90 1.20 11.6&4 24.74 43.50 18.76& QE
4 164.83 10.30 1.38 2.50 24.18 43.50 19.32 QE
5 715.7% 21.42 3.64 2.17 27.2 46,00 B.77 QP
[3 903.97 23.98 4.04 2.89 30.91 46.00 15.09 QE
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official limit are not reported.

EsL.
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1000-18000 MHz

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan,Guangdang. China
EST Technology Tel-+BE-7RA-33081888

Fax+86-7659-83081878

Data: 1 File: WEmc-966-1\test data'2018\RFIKKONKAKonka -UDG43MKE662UN.EMGE (60)
12u|_eve| {dBu\Im) Date: 2018-07-18
110
1
a0
FCC PART 15C PEAK
70
- = @ FCC PART 15C AV
50 q ,.ad-..._.p-wm,..mﬂv—"" [ = e
Hmww
SUM*W
10
0
1000 4000. 6000. 8000, 10000, 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 1
Dis. / RAnt. : 3m ANT9120D 1-18G Ant. pol. : VERTICAL
Limit : FCC PART 15C PERK
Env. / Ins. : Temp:28.6";Humi:50%;Press:101.52kFa
Engineer : Seven
EUT : LED TV
Power » RC 120V/60Hz
M/ : UDE43MEE62TUN
Test Mode : IEEE 802.11b CH1 2412TX
Antenna 0
Ant. Cable 2mp Emisszion
Freq. Factor Loss Factor Reading Lewvel Limits Margin Bemark
{MHz) {dB/m} (dB) {dB) {dBuWv) {dBuV,/m) {dBuV/m} {dB)
1 2412.00 27.39 3.23 34,594 104.56 100.24 74.00 -26.24 Eeak
2 4824.00 32.09 4.69 35.08 49,18 50.88 74.00 23.12 Peak
3 7236.00 36.63 6.03 33.42 3l.84 41.08 74.00 32.92 Beak
4 10350.00 359.2 10.10 34.30 2.5% 47.63 74.00 26.37 Peak
5 13240.00 40.68 9.32 2.68 33.85 51.17 74.00 22.83 Beak
[ 13886.00 41.61 10.11 2.80 33.38 2.30 74.00 21.70 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Bmp Factor + Reading.

1

2. Margin= Limit - Emission Lewel.

3. The emission lewvels that are 204B below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,

Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 2 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULeveI {(dBuVim}) Date: 2018-07-18
110
1
an
FCC PART 15C PEAK
70
i FCC PART 156C AV
50 ~ . dﬂfmwﬂj - MMW
va
L.\m-.r'mx
)\ Lun .y
0] el e
10
0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 2
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11k CH1 2412TX
Antenna 0
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2412.00 27.39 3.2 34.94 104.15 99.8 T4.00 -25.83 Peak
2 4324.00 32.09 4,89 35.08 45,01 46,71 T4.00 27.29 Peak
3 7236.00 36.63 €.03 33.42 2.22 41.46 T4.00 32.54 Peak
4 10095.00 39.14 9.2 34.57 33.28 47.11 T4.00 26.89 Peak
5 10690.00 39.53 g.10 33.87 2.83 7.5% T4.00 28.41 Peak
[3 14005.00 41.7 10.13 2.88 33.79 2.7 T4.00 21.26 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.

EST Technology Co. ,
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 3 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
110
1
an
FCC PART 15C PEAK
70
i FCC PART 156C AV
50 2 q ,—iiw,,#—:n—\,wﬂww T
L M‘-’,.._,..W
30, At
10
0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. : 3
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11k CHE 2437TX
Antenna 0
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.26 35.07 103.&7 99.34 T4.00 -25.34 Peak
2 4374.00 32.18 4,73 35.14 45,79 47.56 T4.00 2E8.44 Peak
3 7311.00 36.78 €.09 33.31 2.33 41.8 T4.00 32.11 Peak
4 10435.00 39.27 9.85 34.2 2.42 7.34 T4.00 2E. 66 Peak
5 1150&.00 40.10 B.28 2.55 2.37 B.2 T4.00 25.8 Peak
[3 14005.00 41.70 10.13 2.88 33.91 2.8 T4.00 21.14 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 4 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
110
1
an
FCC PART 15C PEAK
70
A FCE PART 16C AV
2] 4 ] e .
50 2 P [ i ™
M_f:,.,_.w
30 M‘J\!.LH JLHH_ ,,.J‘_.—_».J’"‘Iw
10
0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 1 4
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11k CHE 2437TX
Antenna 0
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.2 35.07 103.10 98.77 T4.00 -24.77 Peak
2 4374.00 32.18 4.7 35.14 48,87 45,44 T4.00 25.56 Peak
3 7311.00 36.78 €.09 33.31 2.48 42.04 T4.00 31.96 Peak
4 10265.00 39.21 9.98 34.39 2.83 47,63 T4.00 26.37 Peak
5 14005.00 41.70 10.13 2.88 33.52 52.47 T4.00 21.53 Peak
[3 15195.00 40.00 10.98 33.03 33.80 51.7 T4.00 22.27 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 27 of 168
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ES’

2AQX743MK662UN
Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China
EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 5 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120Level {(dBuVim}) Date: 2018-07-18
110
1
an
FCC PART 15C PEAK
70
rE FCC PART 15C AV
50 2 4 Ja] HMM__rM—M-.__. _"_“_U'MM
] TSR
MJ{;WUJW
Ml pdnr i
J0p
10
01000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 5
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11k CH11 2482TX
Antenna 0
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 2462.00 27.52 3.27 35.14 105.44 101.0%9 T4.00 -27.0%9 Peak
2 4924.,00 32.28 4,77 35.2 44,87 46.72 T4.00 27.28 Peak
3 7386.00 36.97 £.12 33.17 2.50 42.42 T4.00 31.58 Peak
4 101&0.00 39.17 9.62 34.47 33.06 7.38 T4.00 26,62 Peak
5 1150&.00 40.10 B.28 2.55 33.02 B.B5 T4.00 25.15 Peak
[3 14090.00 41.81 10.14 2.99 33.74 2.50 T4.00 21.50 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 6 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
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0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. [
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11k CH11 2482TX
Antenna 0
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2462.00 27.52 3.27 35.14 101.84 97.49 T4.00 -23.49 Peak
2 4924.,00 32.28 4,77 35.2 45,83 47,48 T4.00 26.52 Peak
3 7386.00 36.97 £.12 33.17 2.77 42,89 T4.00 31.31 Peak
4 1031&.00 39.23 10.20 34.34 2.97 48.086 T4.00 25.94 Peak
5 13274.00 40.7& g.36& 2.66 34.35 1.8 T4.00 22.19 Peak
[3 13954.00 41.&& 10.12 2.84 33.54 52.48 T4.00 21.52 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China
EST Technology Tel +&6-769-83081 638

Fax+06-769-03081678

Data: 7 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
110
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10
G1IZIEJI.'II 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 7
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11g CH1 2412TX
Antenna 0
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2412.00 27.39 3.2 34.94 101.12 96.80 T4.00 -22.8 Peak
2 4324.00 32.09 4,89 35.08 47.17 B.87 T4.00 25.13 Peak
3 7236.00 36.63 €.03 33.42 2.70 41.94 T4.00 32.08 Peak
4 10350.00 39.2 10.10 34.30 2.94 7.98 T4.00 26.02 Peak
5 13240.00 40.88 g.32 2.68 33.41 50.73 T4.00 23.27 Peak
[3 14090.00 41.81 10.14 2.99 33.68 2.44 T4.00 21.5& Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Haujie. Dongguan.Guangdong. China
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EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 8 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. : B
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11g CH1 2412TX
Antenna 0
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2412.00 27.39 3.2 34.94 102.386 2.04 T4.00 -24.04 Peak
2 4324.00 32.09 4,89 35.08 43.05 44,75 T4.00 259.2 Peak
3 7236.00 36.63 €.03 33.42 31.&5 40.89 T4.00 11 Peak
4 10350.00 39.24 10.10 34.30 33.00 B2.04 T4.00 25.96 Peak
5 1150&.00 40.10 B.28 2.55 33.44 49,27 T4.00 7 Peak
[3 14005.00 41.7 10.13 2.88 33.28 2.23 T4.00 1.77 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

EST Technology Co. ,

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 9 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
110
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. : 9
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11g CHE 2437TX
Antenna 0
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.2 35.07 100.77 96.44 T4.00 -22.44 Peak
2 4374.00 32.18 4.7 35.14 45,76 47.53 T4.00 28.47 Peak
3 7311.00 36.78 €.09 33.31 2.37 41.93 T4.00 32.07 Peak
4 1031&.00 39.23 10.2 34.34 2.95 48.04 T4.00 25.96 Peak
5 11030.00 39.91 B.55 33.39 33.17 B.24 T4.00 25.76 Peak
[3 14090.00 41.81 10.14 2.99 33.92 2.68 T4.00 21.32 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China
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EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 10 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
110
an
FCC PART 15C PEAK
70
FCC PART 156C AV
50 f= 4 2] IS s | SR PP e
= 2 RSN U T e
LM’MMW
10
0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 1a
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11g CHE 2437TX
Antenna 0
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2437.00 27.48 3.26 35.07 95.95 95.62 T4.00 -21.62 Peak
2 4374.00 32.18 4,73 35.14 44,30 46,07 T4.00 27.93 Peak
3 7311.00 36.78 €.09 33.31 2.22 41.78 T4.00 32.22 Peak
4 10265.00 39.21 9.98 34.39 2.8 47.61 T4.00 26.39 Peak
5 11455.00 40.08 B.28 2.82 33.35 49,09 T4.00 24,91 Peak
[3 1405&.00 41.85 10.13 2.95 33.57 2.40 T4.00 21.&0 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 11 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 11
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11g CH11 2482TX
Antenna 0
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2462.00 27.52 3.27 35.14 102.51 B.16 T4.00 -24.18 Peak
2 4924.,00 32.28 4,77 35.20 B.25 40.10 T4.00 33.90 Peak
3 7386.00 36.97 £.12 33.17 33.08 43.00 T4.00 31.00 Peak
4 101&0.00 39.17 9.62 34.47 33.48 47.8 T4.00 26.2 Peak
5 13920.00 41.83 10.11 2.83 34.11 53.02 T4.00 20.98 Peak
[3 15110.00 40.13 10.87 33.19 33.42 51.2 T4.00 22.77 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 12 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. : 12
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11g CH11 2482TX
Antenna 0
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2462.00 27.52 3.27 35.14 103.886 99.51 T4.00 -25.51 Peak
2 4924.,00 32.28 4,77 35.2 43.42 45,27 T4.00 28.7 Peak
3 7386.00 36.97 £.12 33.17 33.13 43.05 T4.00 30.95 Peak
4 10350.00 39.24 10.10 34.30 2.96 g.00 T4.00 26.00 Peak
5 13240.00 40.88 g.32 2.68 34.21 51.53 T4.00 22.47 Peak
[3 1405&.00 41.85 10.13 2.95 34.18 53.01 T4.00 20.99 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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hantou, Santun,

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 13 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 13
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11k CH1 2412TX
Antenna 1
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2412.00 27.39 3.23 34.94 102.31 7.9%9 T4.00 -23.99 Peak
2 4324.00 32.09 4,89 35.08 44,93 46,63 T4.00 27.37 Peak
3 7236.00 36.63 €.03 33.42 31.90 41.14 T4.00 32.86 Peak
4 10214.00 39.19 9.77 34.43 2.88 47.41 T4.00 26.59 Peak
5 13495.00 41.30 g.66 2.56 33.75 2.15 T4.00 21.8 Peak
[3 15314.00 39.8 10.9& 32.76 33.28 51.2 T4.00 22.74 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 14 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 14
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11k CH1 2412TX
Antenna 1
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2412.00 27.39 3.2 34.94 103.43 99.11 T4.00 -25.11 Peak
2 4324.00 32.09 4,89 35.08 48.07 7.77 T4.00 28.2 Peak
3 7236.00 36.63 €.03 33.42 2.28 41.52 T4.00 32.48 Peak
4 10384.00 39.2 10.00 34.26 2.90 47.89 T4.00 26.11 Peak
5 13954,00 41.86 10.12 2.B84 33.49 2.43 T4.00 21.57 Peak
[3 15195.00 40.00 10.98 33.03 33.13 51.0& T4.00 22.94 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 15 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. : 15
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11k CHE 2437TX
Antenna 1
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.2 35.07 103.65 99.32 T4.00 -25.32 Peak
2 4374.00 32.18 4.7 35.14 45,94 7.71 T4.00 26.29 Peak
3 7311.00 36.78 €.09 33.31 2.50 42,08 T4.00 31.94 Peak
4 1031&.00 39.23 10.2 34.34 2.50 47.59 T4.00 26.41 Peak
5 1354&.00 41.34 3.7 2.54 33.7 52.28 T4.00 21.72 Peak
[3 15144.00 40.08 10.%90 335.11 33.87 51 T4.00 22.48 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Data: 16 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. : 16
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11k CHE 2437TX
Antenna 1
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.26 35.07 102.01 7.68 T4.00 -23.68 Peak
2 4374.00 32.18 4,73 35.14 48.03 49,80 T4.00 24.20 Peak
3 7311.00 36.78 €.09 33.31 2.34 41.90 T4.00 32.10 Peak
4 10214.00 39.19 9.77 34.43 33.35 7.88 T4.00 26.12 Peak
5 1405&.00 41.85 10.13 2.95 34.39 53.22 T4.00 20.78 Peak
[3 15314.00 39.20 10.98 32.76 33.31 51.31 T4.00 22.69 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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FCCID: 2AQX743MK662UN

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 17 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 17
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11b CH11 24&2TX
Antenna 1
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2462.00 27.52 3.27 35.14 101.5%9 97.24 T4.00 -23.24 Peak
2 4924.,00 32.28 4,77 35.2 49,80 51.&5 T4.00 22.35 Peak
3 7386.00 36.97 £.12 33.17 2.84 42.7 T4.00 31.24 Peak
4 10214.00 39.19 9.77 34.43 33.27 47.8 T4.00 26.20 Peak
5 11285.00 40.01 B.36 2.94 33.75 49,18 T4.00 24,82 Peak
[3 14090.00 41.81 10.14 2.99 33.53 52.2 T4.00 21.71 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 18 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 18
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11k CH11 2482TX
Antenna 1
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2462.00 27.52 3.27 35.14 101.89 7.54 T4.00 -23.54 Peak
2 4924.,00 32.28 4,77 35.20 47.88 49,73 T4.00 24.27 Peak
3 7386.00 36.97 £.12 33.17 2.62 2.54 T4.00 31.46 Peak
4 10384.00 39.2 10.00 34.26 2.98 47.97 T4.00 26.03 Peak
5 1133&.00 40.03 B.32 2.B84 33.05 48,56 T4.00 25.44 Peak
[3 1405&.00 41.85 10.13 2.95 33.82 52.E&5 T4.00 21.35 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 19 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 15
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11g CH1 2412TX
Antenna 1
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2412.00 27.39 3.2 34.94 103.95 99.63 T4.00 -25.63 Peak
2 4324.00 32.09 4,89 35.08 44,82 46,52 T4.00 27.48 Peak
3 7236.00 36.63 €.03 33.42 31.82 41.08& T4.00 32.94 Peak
4 BEE4.00 T.46 €.90 33.06 2.90 44,2 T4.00 259.8 Peak
5 1031&.00 39.2 10.2 34.34 2.56 47.&5 T4.00 26.35 Peak
[3 13954.00 41.&& 10.12 2.84 33.83 2.57 T4.00 21.43 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 20 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
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G1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 20
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11g CH1 2412TX
Antenna 1
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2412.00 27.39 3.2 34.94 104.20 99.88 T4.00 -25.88 Peak
2 4324.00 32.09 4,89 35.08 44,92 46,82 T4.00 27.38 Peak
3 7236.00 36.63 €.03 33.42 31.90 41.14 T4.00 32.86 Peak
4 10384.00 39.2 10.00 34.26 2.73 47.72 T4.00 26.28 Peak
5 11540.00 40.05 B.27 2.4%9 2.73 B.56 T4.00 25.44 Peak
[3 13920.00 41.&3 10.11 2.83 33.49 2.40 T4.00 21.&0 Peak
Remarksa: . Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

1
2. Margin= Limit — Emission Lewel.
3

The emission lewvels that are 20dB below the official

limit are not reported.

EST Technology Co. , Ltd
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 21 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
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G1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. : 21
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11g CHE 2437TX
Antenna 1
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2437.00 27.48 3.2 35.07 101.42 7.08 T4.00 -23.09 Peak
2 4374.00 32.18 4.7 35.14 44,89 46.66 T4.00 27.34 Peak
3 7311.00 36.78 €.09 33.31 2.1%9 41.75S T4.00 32.2 Peak
4 10265.00 39.21 9.98 34.39 2.7%9 47.59 T4.00 26.41 Peak
5 13444,00 41.18 g.59 2.5%9 34.01 2.1% T4.00 21.8 Peak
[3 1405&.00 41.85 10.13 2.95 33.82 2.85 T4.00 21.35 Peak
Remarksa: . Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

1
2. Margin= Limit — Emission Lewel.
3

The emission lewvels that are 20dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 22 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 22
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11g CHE 2437TX
Antenna 1
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.2 35.07 101.43 7.10 T4.00 -23.10 Peak
2 4374.00 32.18 4.7 35.14 48.2 50.08& T4.00 23. Peak
3 7311.00 36.78 €.09 33.31 2.1% 41.72 T4.00 32.28 Peak
4 BEE4.00 T.46 €.90 33.06 33.41 44,71 T4.00 25.29 Peak
5 10384.00 39.25 10.00 34.2 2.38 47.37 T4.00 26.8 Peak
[3 13954.00 41.&& 10.12 2.84 33.48 2.42 T4.00 21.58 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 23 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 23
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11g CH11 2482TX
Antenna 1
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2462.00 27.52 3.27 35.14 103.37 99.02 T4.00 -25.02 Peak
2 4924.,00 32.28 4,77 35.2 42.01 43,86 T4.00 30.14 Peak
3 7386.00 36.97 £.12 33.17 2.42 42.34 T4.00 31.66 Peak
4 BEE4.00 T.46 €.90 33.06 33.32 44,62 T4.00 2 B Peak
5 1031&.00 39.23 10.20 34.34 33.11 48.20 T4.00 25.8 Peak
[3 14124.00 41.58 10.14 33.04 33.87 2.35 T4.00 21.&5 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 24 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120Level {(dBuVim}) Date: 2018-07-18
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G1[]0[] 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 24
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11g CH11 2482TX
Antenna 1
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2462.00 27.52 3.27 35.14 102.8 98.54 T4.00 -24.54 Peak
2 4924.,00 32.28 4,77 35.20 42.0%9 43,94 T4.00 30.08 Peak
3 7386.00 36.97 £.12 33.17 2.30 42.22 T4.00 31.78 Peak
4 BEE4.00 T.46 €.90 33.06 33.10 44.40 T4.00 259.&0 Peak
5 10180.00 39.17 g.82 34.47 33.98 48,30 T4.00 25.7 Peak
[3 14005.00 41.70 10.13 2.88 33.13 52.08 T4.00 21.92 Peak
Remarksa: . Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

1
2. Margin= Limit — Emission Lewel.
3

The emission lewvels that are 20dB below the official

limit are not reported.

EST Technology Co. , Ltd
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FCCID: 2AQX743MK662UN

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 25 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 25
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11n HT20 CH1 2412TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2412.00 27.39 3.2 34.94 103.47 99.15 T4.00 -25.15 Peak
2 4324.00 32.09 4,89 35.08 41,90 43,60 T4.00 30.40 Peak
3 7236.00 36.63 €.03 33.42 2.23 41.47 T4.00 2.53 Peak
4 10265.00 39.2 9.98 34 2.94 47.74 T4.00 26.2 Peak
5 11574.00 40.00 B.2 2.42 2.71 B.55 T4.00 25.45 Peak
[3 13954.00 41.&& 10.12 2.8 33.73 2.87 T4.00 21.33 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 26 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. > 26
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer : Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11n HT20 CH1 2412TX
Antenna 0+41
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2412.00 27.39 3.2 34.94 104.8 100.54 T4.00 -26.54 Peak
2 4324.00 32.09 4,89 35.08 45,45 47.15 T4.00 26.8 Peak
3 7236.00 36.63 €.03 33.42 31.&5 40.8 T4.00 11 Peak
4 10384.00 39.2 10.00 34.26 2.36 7.35 T4.00 2E. 85 Peak
5 11370.00 40.05 B.30 2.78 2.47 E.04 T4.00 1 Peak
[3 1405&.00 41.85 10.13 2.95 34.22 53.05 T4.00 20.95 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 27 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12nLeveI {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. : 27
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11n HT20 CH& 2437TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.26 35.07 101.14 96.81 T4.00 22.81 Peak
2 4374.00 32.18 4,73 35.14 42.0%9 43,8 T4.00 4 Peak
3 7311.00 36.78 €.09 33.31 2.55 2.11 T4.00 =] Peak
4 1031&.00 39.23 10.20 34.34 2.61 7.7 T4.00 2 Peak
5 11455.00 40.08 B.28 2.82 2.9%9 B.73 T4.00 27 Peak
[3 13784.00 41.53 10.05 32.72 33.684 2.50 T4.00 21.50 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 28 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12U|_e\,re| (dBu\Vim) Date; 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 28
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11n HT20 CH& 2437TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2437.00 27.48 3.2 35.07 102.41 98.08 T4.00 -24.08 Peak
2 4374.00 32.18 4.7 35.14 43.72 45,49 T4.00 28.51 Peak
3 7311.00 36.78 €.09 33.31 2.68 42,24 T4.00 31.76 Peak
4 10520.00 39.32 9. &0 34.10 2.73 47,55 T4.00 2E6.45 Peak
5 14005.00 41.70 10.13 2.88 33.82 52.77 T4.00 21.2 Peak
[3 15195.00 40.00 10.98 33.03 33.71 51.&4 T4.00 22.38 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China
EST Technology Tel +&6-769-83081 638

Fax+06-769-03081678

Data: 29 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
110
1
an
FCC PART 15C PEAK
70
5 FCE PART 16C AV
5':' 4 P mthitel i ] Ay
3 3 Tt =g pr—red = el
[ NHJI' N Jlllm Fop et
30| v
10
G1IZIEJIZI 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 25
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HTZ20 CH11 2462TX
Antenna 0+41
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2462.00 27.52 3.27 35.14 101.79 7.44 T4.00 -23.44 Peak
2 4924.,00 32.28 4,77 35.2 40,89 42,74 T4.00 31.2 Peak
3 7386.00 36.97 £.12 33.17 2.78 42.70 T4.00 31.30 Peak
4 1031&.00 39.23 10.20 34.34 2.92 48.01 T4.00 25.99 Peak
5 13580.00 41.37 g.78 2.57 33.77 52.35 T4.00 21.85 Peak
[3 1524&.00 39.91 10.99 2.91 33.28 51.2 T4.00 22.7 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83051875
Data: 30 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120Level {(dBuVim}) Date: 2018-07-18
110
1
an
FCC PART 15C PEAK
70
A FCC PART 156C AV
4 D e, e
50 ~ 3 W’FI—\—*W‘“%MM‘FW A Ao I
Fad [
MJWW,,J‘"’
{1 . =
10
G1IZIEJIIII 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 30
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDE43ME&E2UN
Test Mode IEEE 202.11n HT20 CH11 2462TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 2462.00 27.52 3.27 35.14 101.%97 7.62 T4.00 -23.62 Peak
2 4924.,00 32.28 4,77 35.20 7.68 39.53 T4.00 34.47 Peak
3 7386.00 36.97 £.12 33.17 2.59 2.51 T4.00 31.49 Peak
4 1031&.00 39.23 10.20 34.34 2.15 47,24 T4.00 26.T6& Peak
5 11370.00 40.05 B.30 2.78 33.11 48,68 T4.00 25.32 Peak
[3 14005.00 41.70 10.13 2.88 33.47 52.42 T4.00 21.58 Peak

Bemarks:

Emizsion Lewel= Antenna Factor
. Margin= Limit — Emission Lewvel.
The emission lewvels that are 20dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China
EST Technology Tel +&6-769-83081 638

Fax+06-769-03081678

Data: 31 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12nLeveI {(dBuVim}) Date: 2018-07-18
110
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 3
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HT40 CH3 2422TX
Antenna 0+41
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2422.00 27.43 3.24 35.00 101.82 7.49 T4.00 -23.49 Peak
2 4344,00 32.12 4,70 35.10 48.40 50.12 T4.00 23.B8 Peak
3 7266.00 36.71 €.05 33.36 33.12 42.52 T4.00 .48 Peak
4 10214.00 39.19 9.77 34.43 33.04 47.57 T4.00 26.43 Peak
5 10945.00 39.8 B.61 33.52 33.28 48,19 T4.00 .B1 Peak
[3 14005.00 41.7 10.13 2.88 33.58 52.53 T4.00 21.47 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

ES’

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 32 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
110
1
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FCC PART 156C AV
4 L4t - . N
50 n k! ,fauummawmuﬂwum»fﬂ4wéhh e vt
L dLW_J‘W‘J:MW
30 i = mJP*FJ
M_llrwu"
10
0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 32
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11n HT40 CH3 2422TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2422.00 27.43 3.24 35.00 959.45 95.12 T4.00 -21.12 Peak
2 4344,00 32.12 4,70 35.10 38.8 40,58 T4.00 33.42 Peak
3 7266.00 36.71 €.05 33.36 32.05 41.45 T4.00 2.55 Peak
4 10265.00 39.21 9.98 34.39 32.97 47.77 T4.00 26.2 Peak
5 11455.00 40.08 B.28 2.82 32.53 B.27 T4.00 25.7 Peak
[3 1405&.00 41.85 10.13 2.95 33.86 2.49 T4.00 21.51 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 33 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULeveI {(dBuVim}) Date: 2018-07-18
110
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 33
Dis. / Ant. 3m  BNT9120D 1-18G Ent. pol. HORIZOWTIAL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11n HT40 CH& 2437TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.26 35.07 105.54 101.2 T4.00 -27.21 Peak
2 4374.00 32.18 4,73 35.14 42.0%9 43,8 T4.00 30.14 Peak
3 7311.00 36.78 €.09 33.31 2.1%9 41.75S T4.00 32.25 Peak
4 10214.00 39.19 9.77 34.43 33.08 47.61 T4.00 26.39 Peak
5 1150&.00 40.10 B.28 2.55 2.42 B.2 T4.00 25.7 Peak
[3 13954.00 41.&& 10.12 2.84 33.99 2.93 T4.00 21.07 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,

Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 34 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
110
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i FCC PART 156C AV
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 1 34
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode IEEE 202.11n HT40 CH& 2437TX
Antenna 0+41
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2437.00 27.48 3.26 35.07 103.61 99.28 T4.00 -25.28 Peak
2 4374.00 32.18 4,73 35.14 36.94 .71 T4.00 35.29 Peak
3 7311.00 36.78 €.09 33.31 2.2 41.85 T4.00 2.15 Peak
4 10214.00 39.19 9.77 34.43 33.34 7.87 T4.00 26.13 Peak
5 12645.00 39.54 B.T71 2.8 33.48 B.87 T4.00 25.13 Peak
[3 14005.00 41.70 10.13 2.88 34.03 2.98 T4.00 21.02 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 35 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
110
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. 14 966 Chamber Data no. 35
Dis. / Ent. 3m  BNT9120D 1-18G Ent. pol. : VERTICEL
Limit FCC BRRT 15C PERK
Enwv. / Ins. Temp:28.6" ;Humi:50%;Press:101.52kFa
Engineer Seven
EUT LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode IEEE 202.11n HT40 CHY 2452TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2452.00 27.48 3.26 35.07 101.1%9 96.8 T4.00 22.8 Peak
2 4904.00 32,24 4,78 35.18 B.14 39.96 T4.00 34.04 Peak
3 7356.00 36.90 £.11 33.22 2.48 42.27 T4.00 31.73 Peak
4 1031&.00 39.2 10.20 34.34 2.92 g.01 T4.00 25.99 Peak
5 1150&.00 40.10 B.28 2.55 2.78 B.61 T4.00 5.39 Peak
[3 13920.00 41.&3 10.11 2.83 33.48 2.39 T4.00 21.¢81 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638

Fax+06-769-03081678

Data: 36 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
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1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. > 36
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HT40 CH9 2452TX
Antenna 0+41
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 2452.00 27.48 3.2 35.07 100.70 96.37 T4.00 -22.37 Peak
2 4904,00 32.24 4.7 35.18 44,15 45,97 T4.00 28.03 Peak
3 7356.00 36.90 £.11 33.22 2.72 2.51 T4.00 31.49 Peak
4 10724.00 39.57 g.00 33.82 33.28 2.03 T4.00 25.97 Peak
5 11200.00 39.98 B.43 33.10 2.92 B.2 T4.00 25.77 Peak
[3 14124.00 41.58 10.14 33.04 33.86 2.54 T4.00 21.46 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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18000MHz — 25000MHz

Pass
Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible

limit has no need to be reported.
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5 BAND EDGE COMPLIANCE TEST

5.1 Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits

5.2 Block Diagram of Test setup

r—

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
" Support System

1.5m(L)*1.0m(W)*1.5m(H)
TURN TAELE

I”“““““” (FIBRE GLASS)

5.3 Test Procedure

EUT was placed on a turn table, which is 1.5 m high above ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Both horizontal and vertical polarization of the

antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper

band-edges of emissions
Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto.

AV : RBW = IMHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto.
5.4  Test Result

Pass (The testing data was attached in the next pages.)

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level

is deemed to comply with average limit.
2. The frequency 2412 MHz . 2422MHz. 2452MHz and 2462 MHz is fundamental

frequency which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.

T EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 61 of 168



FCCID: 2AQX743MK662UN

5.5

Test Data
Chilingxiang, Qishantou, Santun,
Houjie. Dongguan.Guangdong.China
EST Technology Tel +66-763-63081888
Fax+86-/69-83081878
Data: 37 File: WEmc-966-1\test data'2018\RFUICKONKAKonka -UDG43MKE62UN.EMGE (60)
12HL:-WE!I (dBu\/m} Date: 20180718
110
2
«-‘”\r\
a0 ”'ﬂ
F‘E(C PART 1;12 PEAK
jFCC ART1J[: AV
50 ‘ LW\
3[] bt T e e i Lt
10
G23[][1 2330. 2350. 2370. 2390, 2410, 2430
Frequency (MHz)
Site no. : 14 96& Chamber Data no. : 37
Dis. / Ant. : 3m ANT9120D 1-18& Ant. pol. : HORIZONTAL
Timit : FCC BART 15C PERK
Env. / Ins. : Temp:28.6" ;Humi:S50%;Press3:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/60H=z
M/H : UDE43MEe62TN
Test Mode : IEEE 802.11bk CH1 2413TX
Entenna 0
Ant Cable Amp Emisszion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Bemark
(MHz) {dB/m) (dBE) {dB) {dBuW) {dBuV,/m) {dBuV/m) (dB)
1 2390.00 27.35 3.21 34.87 2.33 28.02 74.00 .98 Peak
2 2400.00 27.35 3.2 34,84 54.41 50.03 74.00 23.97 Beak
3 2411.8 27.3%9 3.23 34,54 105.06& 100.74 74.00 f.74 Peak
Bemarks: 1. Emission Lewel= BEntenna Factor + Cable Loss — Emp Factor + Reading.
2. Margin= Limit - Emission Lewel.
3. The emission lewvels that are 204B below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,

Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 38 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
110
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an rﬁ‘%M%\
Fﬁ: PRRT 1;& PEAK
70 i I
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50 / ., Py
SUM'%M“" S —— wwwﬂmw” -
10
023UU 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 38
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : IEEE B802.11b CH1 2412TX
Antenna 0
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 23%90.00 27.35 3.21 34.87 7.2 32.92 T4.00 41.0 Peak
2 2400.00 27.35 3.21 34.94 SE.49 52.11 T4.00 21.8 Peak
3 2410.7& 27.39 3.23 34.94 102. &9 98.37 T4.00 -24.37 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83051875
Data: 39 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
110
1
]
a0 .M Whﬁk
/ ™ FCC PART 15C PEAK
70 K N
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30 n\d'ﬂ.? LT ALV L L T I, P
10
G21'-15'.'] 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. : 14 966 Chamber Data no. @ 39
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11b CH11 24&2TX
Antenna 0
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2461.75 27.52 3.27 35.14 103.40 99.05 T4.00 -25.05 Peak
2 2483.50 27.5%& 3.29 35.21 34.71 30.35 T4.00 43,85 Peak
Bemarks: 1. Emission Level= BEntenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official
limit are not reported.
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Data: 40 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
110
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Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 40
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11b CH11 24&2TX
Antenna 0
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 2463.40 27.52 3.27 35.14 105.01 100. 68 T4.00 -2E. 66 Peak
2 2483.50 27.5%& 3.29 35.21 38.32 33.96 T4.00 40.04 Peak

Bemarks:

1. Emission Level= Antenna Factor + Cable Loss - Bmp Factor + Beading.
2. Margin= Limit - Emission Lewvel.
3

. The emission levels that are 20dB below the official
limit are not reported.
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EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 41 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date; 2018-07-18
110
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Frequency (MHz)
Site no. : 14 966 Chamber Data no. 1 41
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : IEEE B02.11g CH1 2412TX
Antenna 0
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 23%90.00 27.35 3.21 34.87 41.2 36.90 T4.00 37.10 Peak
2 2400.00 27.35 3.21 34.94 47,33 42,95 T4.00 31.0 Peak
3 2410.7& 27.39 3.23 34.94 102.51 9g8.19 T4.00 -24.1%9 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Data: 42 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
110
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Frequency (MHz)
Site no. : 14 966 Chamber Data no. 1 42
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11g CH1 2412TX
Antenna 0
Ent. Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 23%90.00 27.35 3.21 34.87 40.81 36.50 T4.00 7.50 Peak
2 2400.00 27.35 3.21 34.94 52.45 48,07 T4.00 25.93 Peak
3 2413.10 27.39 3.23 34.94 103.08& 9g8.74 T4.00 -24.74 Peak
Remarksa: . Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

1
2. Margin= Limit — Emission Lewel.
3

. The emission lewvels that are 20dB below the official
limit are not reported.
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Data: 43 File: VEmc-966-1'test datal2018\RFKIKONKAKonka -UDG43MKE62UN.EME (60)
12HLE'.-\.HE'.-I (dBuVim) Date: 2018-07-18
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2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. : 14 966 Chamber Data no. @ 43
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11g CH1l1 24&2TX
Antenna 0
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2463.25 27.52 3.27 35.14 106.59 102.24 T4.00 -28.24 Peak
2 2483.50 27.5%& 3.29 35.21 43.37 39.01 T4.00 34.99 Peak
Bemarks: 1. Emission Level= BEntenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official
limit are not reported.
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Data: 44 File: VEmc-966-1'test datal2018\RFKIKONKAKonka -UDG43MKE62UN.EME (60)
120 Level {dBuVim} Date: 2018-07-18
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30

2450

Site no.
Dis. / Ant.
Limit
Env.
Engineer
EUT
Power
M/

/ Ins.

Test Mode

: 3m

2500

2460, 2470, 2480, 2440
Frequency (MHz)
14 966 Chamber Data no. 44
ENTS9120D 1-18G Ent. pol. : VERTICEL
: FCC BRRT 15C PERK
: Temp:28.6" ;Humi:50%;Press:101.52kPa
: Seven
: LED TV
: RC 120V/60Hz
: UDGE43ME&E2UN
: IEEE B02.11g CH1l1 24&2TX
Antenna 0
Ent Cable Amp Emiszsion
Factor Loss Factor BReading Lewvel Limits Margin
{dB/m) {dBE} {de) {dBuv) {dBuV/m} {dBuV/m) {dBE)
27.52 3.27 35.14 106.00 101.&5 T4.00 =217.
27.56 3.29 35.21 35.11 34.75 T4.00 359.25

Bemarks:

1. Emission Level= Antenna Factor + Cable Loss - Bmp Factor + Beading.
2. Margin= Limit - Emission Lewvel.
3

. The emission levels that are 20dB below the official
limit are not reported.
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Data: 45 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
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Frequency (MHz)
Site no. : 14 966 Chamber Data no. 1 45
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : IEEE B802.11b CH1 2412TX
Antenna 1
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 23%90.00 27.35 3.21 34.87 37.&0 33.2 T4.00 7 Peak
2 2400.00 27.35 3.21 34.94 57 52.95 T4.00 21.05 Peak
3 2411.80 27.39 3.23 34.94 104.25 99.93 T4.00 -25.93 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Data: 46 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120Level {(dBuVim}) Date: 2018-07-18
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Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 46
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B802.11b CH1 2412TX
Antenna 1
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 23%90.00 27.35 3.21 34.87 37.42 33.11 T4.00 40.89 Peak
2 2400.00 27.35 3.21 34.94 57.85 53.27 T4.00 20.73 Peak
3 2410.7& 27.39 3.23 34.94 102.42 98.10 T4.00 -24.10 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.
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Data: 47 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
110
1
iy Pl
a0 W '*"'u"u““

/ L\H FCC

PART 15C PEAK

FCC PART 15C AV

50 LJ' W
4“& Z
30 Frn ke .l\.-'"\\ﬂ'\.\.n..i"“vl\"_‘v
10
0
2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. : 14 966 Chamber Data no. @ 47
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11b CH11 24&2TX
Antenna 1
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2485.75 27.52 3.27 35.14 103.33 98.98 T4.00 -24.98 Peak
2 2483.50 27.5%& 3.29 35.21 35.18 30.82 T4.00 43.18 Peak
Bemarks: 1. Emission Level= BEntenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official
limit are not reported.
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Data: 48 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12U|_e\,re| (dBu\Vim) Date: 2018-07-18
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Frequency (MHz)
Site no. : 14 966 Chamber Data no. :@ 48
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDE43ME&E2UN
Test Mode : IEEE B02.11b CH11 24&2TX
Antenna 1
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 2461.75 27.52 3.27 35.14 105.886 101.51 T4.00 -27.51 Peak
2 2483.50 27.5%& 3.29 35.21 35.72 31.36 T4.00 42,64 Peak

1. Emission Level= Antenna Factor + Cable Loss - Bmp Factor + Beading.
2. Margin= Limit - Emission Lewvel.
3

Bemarks:

. The emission levels that are 20dB below the official

limit are not reported.
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Data: 49 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
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Frequency (MHz)
Site no. : 14 966 Chamber Data no. 1 48
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11g CH1 2412TX
Antenna 1
Ent. Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 23%90.00 27.35 3.21 34.87 41.06& 36.75 T4.00 7.25 Peak
2 2400.00 27.35 3.21 34.94 51.72 47,34 T4.00 2 & Peak
3 2410.7& 27.39 3.23 34.94 102.82 98.50 T4.00 -24.50 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official

limit are not reported.

EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 74 of 168



FCCID: 2AQX743MK662UN

ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 50 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12nLeveI {(dBuVim}) Date: 2018-07-18
110
3
% PWM
CC PART 15[‘.1 PEAK
70 | |
} FCO F‘F'.RT1§L AV
i ﬂ%j Ui,
1| ey mqﬁw-,MWWWW
10
G23UU 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 50
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : IEEE B02.11g CH1 2412TX
Antenna 1
Ent. Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 23%90.00 27.35 3.21 34.87 41.06& 36.75 T4.00 37.25 Peak
2 2400.00 27.35 3.21 34.94 50.59 46,21 T4.00 27.79 Peak
3 2410.7& 27.39 3.23 34.94 103.1%9 98.87 T4.00 -24.87 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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EST Technology
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Haujie. Dongguan.Guangdong. China
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Data: 51

120 Level {dBuV/m})

File: W\Emc-966-11test datal2018\RFKIKONKAKonka -UDG43MKEE2UN.EME (60)

Date: 2018-07-18
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2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. : 14 966 Chamber Data no. @ 51
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11g CH1l1 24&2TX
Antenna 1
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2464.50 27.52 3.27 35.14 104.22 99.87 74.00 -25.87 Peak
2 2483.50 27.5%& 3.29 35.21 40,87 36.51 74.00 7.4%9 Peak
Bemarks: 1. Emission Level= BEntenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official
limit are not reported.
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Data: 52 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12U|_e\,re| (dBu\Vim) Date; 2018-07-18
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Frequency (MHz)
Site no. 14 966 Chamber Data no. 52
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11g CH1l1 24&2TX
Antenna 1
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2487.00 27.52 3.27 35.14 104.81 100.48 T4.00 -26.48 Peak
2 2483.50 27.5%& 3.29 35.21 359.39 35.03 T4.00 38.97 Peak
Bemarks: 1. Emission Level= BEntenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,

Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 53 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
110
3
At
a0 ’ml_ll‘*""' w
L:C F‘F'.FT15E1F‘EAHL
70 ! “
} FCO F‘ﬁ.RT15\: AV
[ [N
50 W/JJ 1“}1"1‘;
30_.»-4."'..4 Pl el mi..l‘ﬁm-'m‘.‘.n | (P I e '_MM
10
G23UU 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 53
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HTZ20 CH1 2412TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 23%90.00 27.35 3.21 34.87 43.41 359.10 T4.00 34.90 Peak
2 2400.00 27.35 3.21 34.94 51.&0 47,22 T4.00 26.78 Peak
3 2413.10 27.39 3.23 34.94 102.18 97.86 T4.00 -23.88 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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ES’

EST Technology

Chilingxiang, Qishantou, Santun,

Haujie. Dongguan.Guangdong. China
Tel+86-769-53051338

Fax+06-769-03081678

Data: 54 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-| {(dBuVim}) Date: 2018-07-18
110
3
a0 Y i)
{CC PRRT 15[} PEAK
70 | b
} FCO F‘ART1AC AV
50 ) Yo,
SUW'WJ' .wn B P o Mwn P v.ﬁ.lhw"wﬂ
10
0
2300 2330, 2350, 2370, 2390, 2410, 2430
Frequency (MHz)
Site no. : 14 966 Chamber Data no. ST
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HTZ20 CH1 2412TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 23%90.00 27.35 3.21 34.87 2.48 38.17 T4.00 35.83 Peak
2 2400.00 27.35 3.21 34.94 48.07 41,69 T4.00 32.31 Peak
3 2410.7& 27.39 3.23 34.94 101.%90 7.58 T4.00 -23.58 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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30 |
10
0
2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. : 14 966 Chamber Data no. @ 55
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HTZ20 CH11 2462TX
Antenna 0+1
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)

1 2487.00 27.52 3.27 35.14 105 101.37 T4.00 -27.37 Peak

2 2483.50 27.5%& 3.29 35.21 39 35.47 T4.00 38.53 Peak
Bemarks: 1. Emission Level= BEntenna Factor + Cable Loss - BEmp Factor + Reading.

2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official
limit are not reported.
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EST Technology

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

Tel+86-769-03051555
Fax+06-769-03081678

Data: 55

120 Level {dBuV/m})

File: W\Emc-966-11test datal2018\RFKIKONKAKonka -UDG43MKEE2UN.EME (60)

Date: 2018-07-18

110

FCC PART 15C PEAK

70 {f

FCC PART 15C AV

50 Jj

g
|




FCCID: 2AQX743MK662UN

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fenc +86-763-83051575
Data: 56 File: VEmc-966-1'test datal2018\RFKIKONKAKonka -UDG43MKE62UN.EME (60)

Level (dBuV/m) Date: 2018-07-18

120
110

I s M

1 |
/ \
vt

FCC PART 15C PEAK

FCC PART 15C AV

50 W/'

ﬂvﬁh“%ﬂwwumwwuqhuquNAMﬁ ;
30
10
0
2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. 14 966 Chamber Data no. 56
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HTZ20 CH11 2462TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 2464.50 27.52 3.27 35.14 105.50 101.15 T4.00 -27.15 Peak
2 2483.50 27.5%& 3.29 35.21 41,95 7.5% T4.00 3E6.41 Peak

Bemarks:

1. Emission Level= Antenna Factor + Cable Loss - Bmp Factor + Beading.
2. Margin= Limit - Emission Lewvel.
3

. The emission levels that are 20dB below the official
limit are not reported.

ES’
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 57 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120Level {(dBuVim}) Date: 2018-07-18
110
3
% ,MM”J‘W”W“WM
FCC PART 15CLEAHL
70 '
FCC PART 158 AV
T 1
" 1 Wty
N R NI v
30MMWW ATt Ly e e e
10
G23UU 2330, 2350, 2370, 2390, 2410, 2430, 2450
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 57
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/ : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HT40 CH3 2422TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV,/m} {dBuV/m) {dB)
1 23%90.00 27.35 3.21 34.87 35.02 34.7 T4.00 358.2 Peak
2 2400.00 27.35 3.21 34.94 43.97 39.59 T4.00 34.41 Peak
3 2428.25 27.43 3.24 35.00 102.94 98.61 T4.00 -24.81 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + RBeading.
2. Margin= Limit — Emission Lewel.
3. The emission levels that are 204dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 58 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
110
1
FCC PART 15C|PEAK
70
_J FCC PART 14(. AV
50 j ‘\)\h
30 MWWWWWWWHJ E
10
02300 2330, 2350, 2370, 2390, 2410, 2430, 2450
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 58
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HT40 CH3 2422TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 2406.80 27.39 3.23 34.94 100.23 95.91 T4.00 -21.91 Peak
2 2450.00 27.48 3.26 35.07 32.47 28.14 T4.00 45,868 Peak

Bemarks:

. The emission levels that are 20dB below the official

limit are not reported.

EST Technology Co. , Ltd

ES’

Report No. ESTE-R1809016

1. Emission Level= Antenna Factor + Cable Loss - Bmp Factor + Beading.
2. Margin= Limit - Emission Lewvel.
3
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ES’

EST Technology

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China
Tel+86-769-53051338
Fax+86-769-83081578

Data: 59 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
12ULE.-VE.-I {(dBuVim}) Date: 2018-07-18
110
1
an 1)
J \ FCC PART 15C PEAK
70—/ }
/ FCC PART 156C AV
50(f ) S
/ MWM%M
30
10
0243[] 2440, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. : 14 966 Chamber Data no. @ 59
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : HORIZOWIRL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HT40 CH9 2452TX
Antenna 0+1
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuWV) {dBuV,/m} {dBuV,/m) {dB)
1 2449.46 27.48 3.26 35.07 104.40 100.07 T4.00 -26.07 Peak
2 2483.50 27.5%& 3.29 35.21 47.57 43,21 T4.00 30.79 Peak
Bemarks: 1. Emission Level= BEntenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official
limit are not reported.
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ES’

Chilingxiang, Qishantou, Santun,
Haujie. Dongguan.Guangdong. China

EST Technology Tel +&6-769-83081 638
Fax +86-769-83081878
Data: 60 File: W\Emc-966-1test datal2018\RFMKONKA Konka -UDG43MKGE62UN.EMG (G0)
120 Level {dBuV/m}) Date: 2018-07-18
110
1
ap "'w"\. uﬂ.__.i M f\r - W‘JL«'\N" WUMALR‘“W‘W&“J i\.l'l_‘.l'lwl'l
FCC PART 15C PEAK
70 Ib‘ 1
) \ FCC PART 156C AV
Snwﬁ b
30
10
U2430 2440, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 60
Dis. / Ent. : 3m  RNT9120D 1-18G Ent. pol. : VERTICEL
Limit : FCC BRRT 15C PERK
Enwv. / Ins. : Temp:28.6" ;Humi:50%;Press:101.52kPa
Engineer : Seven
EUT : LED TV
Power : AC 120V/e0Hz
M/H : UDGE43ME&E2UN
Test Mode : IEEE B02.11n HT40 CH9 2452TX
Antenna 0+41
Ent Cable Amp Emiszsion
Freq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHz) {dB/m) ({d4B) {dB) {dBuWV) {dBuV/m) {dBuV/m) {dB)
1 2449.46 27.48 3.26 35.07 101.57 97.24 T4.00 23.24 Peak
2 2483.50 27.5%& 3.29 35.21 42,11 37.75 T4.00 36.25 Peak

Bemarks:

1. Emission Level= Antenna Factor + Cable Loss - Bmp Factor + Beading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official

limit are not reported.

EST Technology Co. ,

Ltd
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6 6dB & 20dB Bandwidth Test

6.1

6.2

6.3

Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

Test Procedure for 6dB

1, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT

antenna terminal to the spectrum analyzer with a low loss SMA cable.

2, Follow the test procedure as described in KDB 558074

(1). Set resolution bandwidth (RBW) = 100 kHz.

(2). Set the video bandwidth (VBW) = 3 x RBW.

(3). Detector = Peak.

(4). Trace mode = max hold.

(5). Sweep = auto couple.

(6). Allow the trace to stabilize.

(7). Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB relative
to the maximum level measured in the fundamental emission.

Test Procedure for 20dB

1, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT

antenna terminal to the spectrum analyzer with a low loss SMA cable.

2, Follow the test procedure as described in C63.10

(1). The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the EMI receiver or spectrum analyzer shall be between two times and five
times the OBW.

(2). The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW
andvideo bandwidth (VBW) shall be approximately three times RBW, unless otherwise specified
by the applicable requirement.

(3). Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope
shall be more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given in
4.1.5.2.

(4). Steps a) through ¢) might require iteration to adjust within the specified tolerances.

(5). The dynamic range of the instrument at the selected RBW shall be more than 10 dB below the
target “—xx dB down” requirement; that is, if the requirement calls for measuring the —20 dB
OBV, the instrument noise floor at the selected RBW shall be at least 30 dB below the

reference value.

(6). Set detection mode to peak and trace mode to max hold.

(7). Determine the reference value: Set the EUT to transmit an unmodulated carrier or modulated
signal, as applicable. Allow the trace to stabilize. Set the spectrum analyzer marker to the

highest level of the displayed trace (this is the reference value).

(8). Determine the “—xx dB down amplitude” using [(reference value) — xx]. Alternatively, this
calculation may be made by using the marker-delta function of the instrument.

(9). If the reference value is determined by an unmodulated carrier, then turn the EUT modulation
ON, and either clear the existing trace or start a new trace on the spectrum analyzer and allow the
new trace to stabilize. Otherwise, the trace from step g) shall be used for step j).

(10). Place two markers, one at the lowest frequency and the other at the highest frequency of the
envelope of the spectral display, such that each marker is at or slightly below the “ xx dB down

amplitude” determined in step h). If a marker is below this “—xx dB down amplitude” value,

EST EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 86 of 168
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then it shall be as close as possible to this value. The occupied bandwidth is the frequency
difference between the two markers. Alternatively, set a marker at the lowest frequency of the
envelope of the spectral display, such that the marker is at or slightly below the “ xx dB down
amplitude” determined in step h). Reset the marker-delta function and move the marker to the
other side of the emission until the delta marker amplitude is at the same level as the reference
marker amplitude. The marker-delta frequency reading at this point is the specified emission
bandwidth.

(11). The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument
display; the plot axes and the scale units per division shall be clearly labeled. Tabular data may
be reported in addition to the plot(s).

ES"' EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 87 of 168
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6.4 Test Result

EUT: LED TV

M/N: UDG43MK662UN

Test date: 2018-07-20

Test site: RF Site

Tested by: Seven

Limit
Test Mode CH 6dB(tf\?Illiv?dth 20‘1?1\[/’;_?2‘1)‘” idth 8T 20dB
BW | BW
(KHz)
Antenna 0
CHI 9.566 16.297 500 /
IEEE 802.11 b CH6 9.037 16.243 500 /
CHI11 9218 16.220 500 /
CHI 13.974 18.140 >500 /
TEEE 802.11 g CH6 15.150 18.073 500 /
CHI11 15.169 18212 >500 /
CHI 15.228 18.824 500 /
IEEE&%” n CH6 15.125 18.648 500 /
CHI11 15231 18.687 500 /
CH3 35.158 39.370 500 /
IEEE&%“ n CH6 35.103 40.302 >500 /
CHO 35.147 39.363 500 /
Antenna 1
CHI 9.477 16.233 500 /
IEEE 802.11 b CH6 9.556 16.299 500 /
CHI11 9.448 16.161 >500 /
CHI 15042 18.290 500 /
IEEE 802.11 g CH6 15219 18.177 >500 /
CHI11 15370 18.135 500 /
CHI 15.225 19.039 500 /
IEE%%%“ n CH6 15.167 19.138 =500 /
CHI11 16.290 18.946 500 /
CH3 35.149 39.470 >500 /
IEE%OZO'“ n CH6 35.145 39.541 500 /
CHO 35.079 39.600 500 /

Conclusion : PASS

EST Technology Co. ,

Ltd

Report No. ESTE-R1809016
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6.5

6dB Test Data

Antenna 0

Test Mode: IEEE 802.11b 2412MHz
- Agilent

——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth I 2.41200000 GHz
Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB e
#Peak Stop Freq
> 2.43200000 GHz
CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIENRAYIZrd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts) | ———
Occupied Bandwidth OccBW % Pwr  99.00 % (BNNICRIE

14.1479 MHz xdB 60005 |

Transmit Freq Error -133.493 kHz
x dB Bandwidth 9.566 MHz

Test Mode: IEEE 802.11b 2437MHz

"
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth IR - ::000006H,
Start Freq
2.41700000 GHz
Ref 20 dBm Atten 30 dB —_—
#Peak Stop Freq
2 2.45700000 GHz
CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SERRAeRY3vd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
Occupied Bandwidth A Signal Track

On Off

14.1098 MHz xdB  -6.00dB

Transmit Freq Error -115.169 kHz
x dB Bandwidth 9.037 MHz

r EST Technology Co. , Ltd Report No. ESTE-R1809016
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Test Mode: IEEE 802.11b 2462MHz
- Agilent

——
Ch Freq 2.462 GHz

Trig _Free Center Freq
Occupied Bandwidth _- 2.46200000 GHz

Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —

#Peak Stop Freq
Iigg = 2.48200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man

Freq Offset

Center 2.462 GHz

SEQReIYIEvd  0.00000000 Hz

#Res BW 100 kHz #VBW 300 kHz

Sweep

Occupied Bandwidth OccBW % Pur  99.00 % (IR

14.0039 MHz xdB 60005 (AN

Transmit Freq Error -109.206 kHz
x dB Bandwidth 9.218 MHz
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Test Mode: IEEE 802.11g 2412MHz

- Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log WWM"VMW/L
10
dB/

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.3005 MHz xdB  -6.00dB

Transmit Freq Error -46.139 kHz

x dB Bandwidth 13.974 MHz

Test Mode: IEEE 802.11g 2437MHz
= Agilent

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log
10 5 Nwwwwk
dB/

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.3222 MHz xdB  -6.00dB

Transmit Freq Error -36.095 kHz
x dB Bandwidth 15.150 MHz

'r EST Technology Co. , Ltd Report No. ESTE-R18090

0.00000000 Hz

On Off

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

’ Freg/Channel

’ Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.41700000 GHz

Stop Freq
2.45700000 GHz

CF Step
4.00000000 MHz

Auto Man
Freq Offset

Signal Track

16
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Test Mode: IEEE 802.11g 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I 2.46200000 GHz

Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —
#peak Stop Freq
Log 2.48200000 GHz
10 e —
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts) [
Occupied Bandwidth L R . >lanal Track

16.3276 MHz xdB  -6.00dB

Transmit Freq Error -34.805 kHz

x dB Bandwidth 15.169 MHz

r EST Technology Co. , Ltd Report No. ESTE-R1809016

Off
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Test Mode: IEEE 802.11n HT20 2412MHz

- Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log A
10
dB/
WA

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.2457 MHz xdB  -6.00dB

Transmit Freq Error -53.983 kHz

x dB Bandwidth 15.228 MHz

Test Mode: IEEE 802.11n HT20 2437MHz
= Agilent

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log
10
dB/
WA

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep

Occupied Bandwidth OccBW % Pwr  99.00 %
17.1827 MHz xdB  -6.00dB

Transmit Freq Error -24.481 kHz
x dB Bandwidth 15.125 MHz

'r EST Technology Co. , Ltd Report No. ESTE-R18090

0.00000000 Hz

On Off

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

’ Freg/Channel

’ Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.41700000 GHz

Stop Freq
2.45700000 GHz

CF Step
4.00000000 MHz

Auto Man
Freq Offset

Signal Track

16
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Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I 2.46200000 GHz

Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —
#peak Stop Freq
Log WA A 2.48200000 GHz
10 e —
dB/ CF Step
4.00000000 MHz
4 Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts) [
Occupied Bandwidth L R . >lanal Track

17.1609 MHz xdB  -6.00dB

Transmit Freq Error -55.468 kHz

x dB Bandwidth 15.231 MHz

r EST Technology Co. , Ltd Report No. ESTE-R1809016

Off

’ Freg/Channel

Center Freq
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Test Mode: IEEE 802.11n HT40 2422MHz

- Agilent

——
Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth I 2.42200000 GHz
Start Freq
2.39700000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Iigg s Wﬂ < 2.44700000 GHz
dB/ W CF Step
% 5.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIEURSRYIZvd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep ——————————
Occupied Bandwidth OccBW % Pwr 9.0 % |(BNNICRIE

On Off

35.9574 MHz xdB  -6.00dB

Transmit Freq Error -48.734 kHz
x dB Bandwidth 35.158 MHz

Test Mode: IEEE 802.11n HT40 2437MHz

—"c Agilent ’ Freg/Channel
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I 700000 GH:
Start Freq
2.41200000 GHz
Ref 20 dBm Atten 30 dB —_—
#iPeak Stop Freq
Iigg > < 2.46200000 GHz
dB/ CF Step
YN 5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SERRRY 374 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep —
Occupied Bandwidth ST | Clonal Track
35.8198 MHz S
Transmit Freq Error 33.749 kHz
x dB Bandwidth 35.103 MHz
ES"’ EST Technology Co. Ltd Report No. ESTE-R1809016

= ’
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Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent

’ Freg/Channel

Ch Freq 2.452 GHz Trig Free Center Freq
Occupied Bandwidth I 2.45200000 GHz
Start Freq
2.42700000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Log 2.47700000 GHz
10 I —
dB/ CF Step
% 5,00000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SIEURSRYIZvd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz SWVEE I ——
; . Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 % |G 2

35.8239 MHz xdB  -6.00dB

Transmit Freq Error 59.388 kHz

x dB Bandwidth 35.147 MHz

S'r EST Technology Co. , Ltd Report No. ESTE-R1809016
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Antenna 1

Test Mode: IEEE 802.11b 2412MHz
- Agilent

——
Ch Freq 2.412 GHz

Trig _Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
I{gg > 2.43200000 GHz
dB/ CF Step

S 4.00000000 MHz

Freq Offset

Center 2.412 GHz SEQReIYIEvd  0.00000000 Hz

#Res BW 100 kHz #VBW 300 kHz Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 % OnSignaI Tra%<ﬁ
14.2597 MHz XdB  -6.00dB | NE——

Transmit Freq Error -87.060 kHz
x dB Bandwidth 9.477 MHz

Auto Man

Test Mode: IEEE 802.11b 2437MHz
gatadit ’ Freg/Channel
|

Ch Freq 2.437 GHz

Trig _Free Center Freq
Occupied Bandwidth _- 2.43700000 GHz
Start Freq
2.41700000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
'589 s 2.45700000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep

SEQReIYIEvd  0.00000000 Hz

Occupied Bandwidth Occ BW % Pwr  99.00 % OnSignaI Tra%<ﬁ
14.2157 MHz XdB  -6.00 dB | NE———

Transmit Freq Error -105.813 kHz

x dB Bandwidth 9.556 MHz

EST Technology Co. , Ltd Report No. ESTE-R1809016
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Test Mode: IEEE 802.11b 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I 2.46200000 GHz

Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —
#peak Stop Freq
kgg > 2.48200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts) [
Occupied Bandwidth L R . >lanal Track

14.1515 MHz xdB  -6.00dB

Transmit Freq Error -152.049 kHz

x dB Bandwidth 9.448 MHz

r EST Technology Co. , Ltd Report No. ESTE-R1809016

Off

’ Freg/Channel

Center Freq
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'r EST Technology Co. , Ltd

Test Mode: IEEE 802.11g 2412MHz

- Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log

10

dB/

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.2936 MHz xdB  -6.00dB

Transmit Freq Error -31.212 kHz

x dB Bandwidth 15.242 MHz

Test Mode: IEEE 802.11g 2437MHz
= Agilent

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log A AAA P A
10 2
daB/

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.2840 MHz xdB  -6.00dB

Transmit Freq Error -58.010 kHz
x dB Bandwidth 15.219 MHz

On Off

’ Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

’ Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.41700000 GHz

Stop Freq
2.45700000 GHz

CF Step
4.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track

Report No. ESTE-R1809016
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11g 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth I 2.46200000 GHz
Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Log 2.48200000 GHz
10 I —
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts) [
Occupied Bandwidth L R . >lanal Track

16.2392 MHz xdB  -6.00dB

Transmit Freq Error -45.316 kHz

x dB Bandwidth 15.370 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel
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'r EST Technology Co. , Ltd

Test Mode: IEEE 802.11n HT20 2412MHz
- Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak
Log

daB/

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.4168 MHz xdB  -6.00dB

Transmit Freq Error -43.897 kHz

x dB Bandwidth 15.225 MHz

Test Mode: IEEE 802.11n HT20 2437MHz

= Agilent

I ——
Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log

10

daB/

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.4709 MHz xdB  -6.00dB

Transmit Freq Error -67.414 kHz
x dB Bandwidth 15.167 MHz

2.43700000 GHz
2.41700000 GHz
2.45700000 GHz

Auto Man
0.00000000 Hz

On Off

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

’ Freg/Channel

’ Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
4.00000000 MHz

Freq Offset

Signal Track

Report No. ESTE-R1809016
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB _—
#peak Stop Freq
kgg SO LT A A 2.48200000 GHz
dB/ CF Step
4.00000000 MHz
Sl Auto Man
Freq Offset
Start 2.442 GHz Yo P e Xeid 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep - —
Occupied Bandwidth L R . >lanal Track

17.4666 MHz xdB  -6.00dB

Transmit Freq Error -78.401 kHz

x dB Bandwidth 16.290 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel

Center Freq

2.46200000 GHz
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'r EST Technology Co. , Ltd

Test Mode: IEEE 802.11n HT40 2422MHz

- Agilent

Ch Freq 2.422 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log

10

dB/

Center 2.422 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %
35.6178 MHz xdB  -6.00dB

Transmit Freq Error -32.519 kHz

x dB Bandwidth 35.149 MHz

Test Mode: IEEE 802.11n HT40 2437MHz

= Agilent

I ——
Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log

10

daB/

Center 2.437 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %
35.6247 MHz xdB  -6.00dB

Transmit Freq Error -52.404 kHz
x dB Bandwidth 35.145 MHz

0.00000000 Hz

On Off

Center Freq
2.42200000 GHz

Start Freq
2.39700000 GHz

Stop Freq
2.44700000 GHz

CF Step
5.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

’ Freg/Channel

’ Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz

Auto Man
Freq Offset

Signal Track

Report No. ESTE-R1809016
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent
|

Ch Freq 2.452 GHz Trig Free Center Freq
Occupied Bandwidth I 2.45200000 GHz
Start Freq
2.42700000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Log 2.47700000 GHz
10 I
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SIEURSRYIZvd  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep ——————————
Occupied Bandwidth L R . >lanal Track

35.5617 MHz xdB  -6.00dB

Transmit Freq Error -50.953 kHz

x dB Bandwidth 35.079 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel
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6.6

[ 1 EST Technology Co. ,
ST
—-ﬁj

20dB Test Data

Antenna O
Test Mode: IEEE 802.11b 2412MHz

== Agilent Freg/Channel

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth I 2.41200000 GHz
Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB _—
#peak Stop Freq
Log 2.43200000 GHz
10 5
dB/ CF Step
4.00000000 MHz
Auto Ma!g
Freq Offset
Center 2.412 GHz SRR 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % | (IR

14.1547 MHz e 2000ce |

Transmit Freq Error -38.924 kHz
x dB Bandwidth 16.297 MHz

Test Mode: IEEE 802.11b 2437MHz
= Agilent

——
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.43700000 GHz
Start Freq
2.41700000 GHz
Ref 20 dBm Atten 30 dB —_—
#Peak Stop Freq
Log 2.45700000 GHz
10 JEE
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SEQReIYIEvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % |(FICIREIEE
14.0747 MHz xdB  -20.00 dB || —
Transmit Freq Error -54.409 kHz
x dB Bandwidth 16.243 MHz

Ltd Report No. ESTE-R1809016
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11b 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth I 2.46200000 GHz
Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —_—
#Peak Stop Freq
Log 2.48200000 GHz
10 e ——
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz (S
Occupied Bandwidth L R . >lanal Track

14.0582 MHz xdB  -20.00 dB

Transmit Freq Error -91.506 kHz

x dB Bandwidth 16.220 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel
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'r EST Technology Co. , Ltd

Test Mode: IEEE 802.11g 2412MHz
- Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

LOg P AN WA A Ay
10 > <
daB/
Ko

Center 2.412 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.5547 MHz xdB  -20.00 dB

Transmit Freq Error -27.332 kHz

x dB Bandwidth 18.140 MHz

Test Mode: IEEE 802.11g 2437MHz

= Agilent

I ——
Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log

10

daB/

Center 2.437 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.4550 MHz xdB  -20.00 dB

Transmit Freq Error -33.806 kHz
x dB Bandwidth 18.073 MHz

2.43700000 GHz
2.41700000 GHz
2.45700000 GHz

Auto Man
0.00000000 Hz

On Off

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

’ Freg/Channel

’ Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
4.00000000 MHz

Freq Offset

Signal Track

Report No. ESTE-R1809016
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11g 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth I 2.46200000 GHz
Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —_—
#Peak Stop Freq
Log 2.48200000 GHz
10 e ——
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz (S
Occupied Bandwidth L R . >lanal Track

16.4911 MHz xdB  -20.00 dB

Transmit Freq Error -41.722 kHz

x dB Bandwidth 18.212 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel
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Test Mode: IEEE 802.11n HT20 2412MHz

it Agilent -’ Freg/Channel
ChFreq 2412 GHz Trig_Free Center Freq

Occupied Bandwidth I 2.41200000 GHz
Start Freq

2.39200000 GHz
Ref 20 dBm Atten 30 dB —
#Peak
Log
10

dB/ CF Step
v 4.00000000 MHz

Stop Freq
2.43200000 GHz

Auto Man
Freq Offset
Center 2.412 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz  E—
Occupied Bandwidth Occ BW % Pwr  99.00 % ([N

17.4079 MHz xdB -20.00 dB u

Transmit Freq Error -33.429 kHz
x dB Bandwidth 18.824 MHz

Test Mode: IEEE 802.11n HT20 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth IR > :0000GH
Start Freq
2.41700000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Log R I e 2.45700000 GHz
10 5 < .
dB/ CF Step
wes| 4.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SERRAeRY v  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —eee e
Occupied Bandwidth OccBW % Pur 9.0 % | (SNICHRRAGN

On Off

17.3100 MHz xdB  -20.00 dB

Transmit Freq Error -29.464 kHz
x dB Bandwidth 18.648 MHz

'r EST Technology Co. , Ltd Report No. ESTE-R1809016
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Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent

’ Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth I 2.46200000 GHz
Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —_—
#Peak Stop Freq
Log St S e 2.48200000 GHz
10 > < e ——
dB/ CF Step
| 4 00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz (S
Occupied Bandwidth OccBW 9% Pwr  99.00 % (KRR

17.2635 MHz xdB  -20.00 dB

Transmit Freq Error -64.155 kHz

x dB Bandwidth 18.687 MHz

ES"’ EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 110 of 168
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'r EST Technology Co. , Ltd

Test Mode: IEEE 802.11n HT40 2422MHz

- Agilent

Ch Freq 2.422 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log T e Py
10 > <
dBy/ LY

Center 2.422 GHz Span 80 MHz
Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Occ BW % Pwr  99.00 %
36.6671 MHz xdB  -20.00 dB

Transmit Freq Error 119.741 kHz

x dB Bandwidth 39.370 MHz

Test Mode: IEEE 802.11n HT40 2437MHz
= Agilent

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB

Center 2.437 GHz Span 80 MHz
Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Occ BW % Pwr  99.00 %
36.7071 MHz xdB  -20.00dB

Transmit Freq Error 156.199 kHz
x dB Bandwidth 40.302 MHz

On Off

’ Freg/Channel

Center Freq
2.42200000 GHz

Start Freq
2.38200000 GHz

Stop Freq
2.46200000 GHz

CF Step
8.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

’ Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.39700000 GHz

Stop Freq
2.47700000 GHz

CF Step
8.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track

Report No. ESTE-R1809016
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent
|

Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

Start Freq
2.41200000 GHz
Ref 20 dBm Atten 30 dB _—
#peak Stop Freq
Log 2.49200000 GHz
10 => & \.
dB/ k)| CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SIENR:QY3v4 0.00000000 Hz
Res BW 1 MHz #VBW 3 MHz -
Occupied Bandwidth L R . >lanal Track

36.6131 MHz xdB  -20.00 dB

Transmit Freq Error 173.415 kHz

x dB Bandwidth 39.363 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel

Center Freq

2.45200000 GHz
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Antenna 1
Test Mode: IEEE 802.11b 2412MHz
_“’: gotet ’ Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Lo
9 2.43200000 GHz
10 e
dB/ CF Step
v 4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEQReIYIEvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % |(FICIREIES
14 1071 MHz xdB -20.00 dB || —
Transmit Freq Error -44.489 kHz
x dB Bandwidth 16.233 MHz
Test Mode: IEEE 802.11b 2437MHz
_g: aokert ’ Freg/Channel
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.43700000 GHz
Start Freq
2.41700000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Log 2.45700000 GHz
10 e
dB/ CF Step
S| 4.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SEQReIYIEvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
Occupied Bandwidth OccBW % Pwr  99.00 % |(FICIREIEE

14.0770 MHz xdB  -20.00dB

Transmit Freq Error -43.884 kHz

x dB Bandwidth 16.299 MHz

ES"’ EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 113 of 168
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11b 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth I 2.46200000 GHz
Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —_—
#Peak Stop Freq
Log 2.48200000 GHz
10 e ——
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz (S
Occupied Bandwidth L R . >lanal Track

14.0597 MHz xdB  -20.00 dB

Transmit Freq Error -47.302 kHz

x dB Bandwidth 16.161 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel
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«Q ,
i

Test Mode: IEEE 802.11g 2412MHz

- Agilent

——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth I 2.41200000 GHz
Start Freq
239200000 GHz
Ref 20 dBm Atten 30 dB _—
#Peak Stop Freq
Log 2.43200000 GHz
10 -
dB/ CF Step
M| 4 00000000 MHzZ
Auto Man
Freq Offset
Center 2.412 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr 9.0 % |(BNNICRIE

16.5256 MHz xd8  2000de |

Transmit Freq Error -27.089 kHz

x dB Bandwidth 18.290 MHz

Test Mode: IEEE 802.11g 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I 2.43700000 GHz
Start Freq
2.41700000 GHz
Ref 20 dBm Atten 30 dB _—
#peak Stop Freq
AN [N
Log 2.45700000 GHz
10 > < _—
ds/ CF Step
B 1 00000000 MHzZ
Auto Man
Freq Offset
Center 2.437 GHz SERRAeRY v  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —eee e
Occupied Bandwidth R >ianal Track

On Off

16.5175 MHz xdB  -20.00 dB

Transmit Freq Error -40.423 kHz
x dB Bandwidth 18.177 MHz

'r EST Technology Co. Ltd Report No. ESTE-R1809016
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11g 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth I 2.46200000 GHz
Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB —_—
#Peak Stop Freq
Log 2.48200000 GHz
10 e ——
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz (S
Occupied Bandwidth L R . >lanal Track

16.4777 MHz xdB  -20.00dB

Transmit Freq Error -35.208 kHz

x dB Bandwidth 18.135 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel
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= ’

Test Mode: IEEE 802.11n HT20 2412MHz
- Agilent

——
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth I 2.41200000 GHz
Start Freq
239200000 GHz
Ref 20 dBm Atten 30 dB _—
#Peak Stop Freq
Log 2.43200000 GHz
10 -
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr 9.0 % |(BNNICRIE

17.5575 MHz xd8  2000de |

Transmit Freq Error -29.794 kHz
x dB Bandwidth 19.039 MHz

Test Mode: IEEE 802.11n HT20 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth IR > :0000GH
Start Freq
2.41700000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Log SSOn RN G s 2.45700000 GHz
10 5 < -
dB/ CF Step
| 4.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SERRAeRY v  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —eee e
Occupied Bandwidth OccBW % Pur 9.0 % | (SNICHRRAGN

On Off

17.5137 MHz xdB  -20.00 dB

Transmit Freq Error -33.426 kHz
x dB Bandwidth 19.138 MHz

'r EST Technology Co. Ltd Report No. ESTE-R1809016
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r EST Technology Co. , Ltd

Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Start Freq
2.44200000 GHz
Ref 20 dBm Atten 30 dB _—
#peak Stop Freq
Log RN 2.48200000 GHz
10 > < E——
dB/ CF Step
exei 4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIENRAYIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz -
Occupied Bandwidth L R . >lanal Track

17.5671 MHz xdB  -20.00 dB

Transmit Freq Error -33.915 kHz

x dB Bandwidth 18.946 MHz

Report No. ESTE-R1809016

Off

’ Freg/Channel

Center Freq

2.46200000 GHz
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Test Mode: IEEE 802.11n HT40 2422MHz
- Agilent

——
Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth I 2.42200000 GHz
Start Freq
2.38200000 GHz
Ref 20 dBm Atten 30 dB _
#Peak Stop Freq
Log 2.46200000 GHz
10 -
dB/ CF Step
=% 8.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIENR:QY3v4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth OccBW % Pwr 9.0 % |(BNNICRIE

36.2320 MHz xd8  2000de |

Transmit Freq Error 23.683 kHz

x dB Bandwidth 39.470 MHz

Test Mode: IEEE 802.11n HT40 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidih I W ;3700000 GH
2.39700000 GHz
Ref 20 dBm Atten 30 dB —
#Peak Stop Freq
Log 2.47700000 GHz
10 .
dB/ CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SERRIY 374 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —
Occupied Bandwidth OccBW % Pur 9.0 % | (SNICHRRAGN

On Off

36.0974 MHz xdB  -20.00dB

Transmit Freq Error 73.562 kHz
x dB Bandwidth 39.541 MHz

r EST Technology Co. , Ltd Report No. ESTE-R1809016
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Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent

ChFreq  2.452GHz iy [P Center Freq

Occupied Bandwidth I 2.45200000 GHz

Start Freq
2.41200000 GHz

’ Freg/Channel

Ref 20 dBm Atten 30 dB

#Peak

Log e NI TN I
10

dB/ CF Step
madi  3.00000000 MHz

Stop Freq
2.49200000 GHz

Auto Man
Freq Offset
Center 2.452 GHz SIENR:QY3v4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz  E—
Occupied Bandwidth OccBW % Pwr  99.00 % (IS

36.0324 MHz xdB  -20.00 dB

Transmit Freq Error 49.922 kHz

x dB Bandwidth 39.600 MHz

S'r EST Technology Co. , Ltd Report No.ESTE-R1809016
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7 OUTPUT POWER TEST

7.1  Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

7.2 Test Procedure

1, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT
antenna terminal to the spectrum analyzer with a low loss SMA cable.
2, Follow the test procedure as described in KDB 558074

(1)Set span to at least 1.5 times the OBW.

(2)Set RBW = 1-5% of the OBW, not to exceed 1 MHz.

(3)Set VBW >3 x RBW.

(4)Number of points in sweep > 2 x span / RBW. (This gives bin-to-bin spacing < RBW/2, so
that narrowband signals are not lost between frequency bins.)

(4)Sweep time = auto.

(5)Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(6)If transmit duty cycle < 98 %, use a sweep trigger with the level set to enable triggering only
on full power pulses. The transmitter shall operate at maximum power control level for the
entire duration of every sweep. If the EUT transmits continuously (i.e., with no off intervals)
or at duty cycle > 98 %, and if each transmission is entirely at the maximum power control
level, then the trigger shall be set to “free run”.

(7)Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(8)Compute power by integrating the spectrum across the OBW of the signal using the
instrument’s band power measurement function, with band limits set equal to the OBW band
edges. If the instrument does not have a band power function, sum the spectrum levels (in
power units) at intervals equal to the RBW extending across the entire OBW of the spectrum.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

EST EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 121 of 168
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7.3

Test Result

EUT: LED TV

M/N: UDG43MK662

UN

Test date: 2018-07-20

Test site: RF Site

Tested by: Seven

Pass
Conducted Power
Test Mode CH (dBm) (I&gnnllt)
Ant 0 Ant 1 Total
CH1 12.20 13.38 / 30
IEEE 802.11 b CHe6 12.39 14.19 / 30
CHI11 12.13 12.41 / 30
CH1 7.78 9.04 / 30
IEEE 802.11 g CH6 7.69 9.32 / 30
CHI11 7.80 8.41 / 30
CH1 &.00 8.10 11.06 30
IEEE 802.11 n
HT 20 CH6 8.45 8.65 11.56 30
CHI11 8.20 8.17 11.20 30
CH3 5.95 5.23 8.62 30
IEEE 802.11 n
HT 40 CH6 6.79 6.36 9.59 30
CHO9 7.06 6.40 9.75 30

Conclusion : PASS

EST,

EST Technology Co. ,

Ltd

Report No. ESTE-R1809016
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7.4

EST,

Test Data
Antenna O
Test Mode: IEEE 802.11b 2412MHz
b Frea/channel
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power I 2.41200000 GHz
Start Freq
2.39975000 GHz
Ref 20 dBm Atten 30 dB -
#Avg Stop Freq
h‘)’g 2.42425000 GHz
dB/ CF Step
2.45000000 MHz
Auto Ma!
Freq Offset
Center 2.412 GHz Span 24.5 MHz [IRUNLNSRET:
#Res BW 300 kHz #VBW 1 MHz —_—
. Signal Track
Channel Power Power Spectral Density on Off

12.20 dBm /20.0000 MHz -60.81 dBm/Hz

Test Mode: IEEE 802.11b 2437MHz
= Agilent

Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power I 2.43700000 GHz

Start Freq
2.42480000 GHz

’ Freg/Channel

Ref 20 dBm Atten 30 dB

#Avg

Log ARSI AN Mg
10

dB/ CF Step
el 2.44000000 MHz

Stop Freq
2.44920000 GHz

Auto Man
Freq Offset
Center 2.437 GHz S ELZwaVIEvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

12.39 dBm /20.0000 MHz -60.62 dBm/Hz

EST Technology Co. , Ltd Report No. ESTE-R1809016
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Test Mode: IEEE 802.11b 2462MHz
- Agilent

——

Ch Freq 2.462 GHz Trig Free

Center Freq
Channel Power _- 2.46200000 GHz
Start Freq
2.44980000 GHz
Ref 20 dBm Atten 30 dB —
Log 2.47420000 GHz
10 .
dB/ CF Step
2.44000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz S ELZwaVIEvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz ————————
. Signal Track
Channel Power Power Spectral Density on Off

12.13 dBm /20.0000 MHz -60.88 dBm/Hz

EST Technology Co. , Ltd

Es‘r Report No. ESTE-R1809016 Page 124 of 168
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Test Mode: IEEE 802.11g 2412MHz
- Agilent

——
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power I 21200000 GH?
Start Freq
2.39835000 GHz
Ref 20 dBm Atten 30 dB —_—
#Avg Stop Freq
Log 2.42565000 GHz
10 et
dB/ CF Step
2.73000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz Sl WagRvizrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

7.78 dBm /20.0000 MHz -65.23 dBm/Hz

Test Mode: IEEE 802.11g 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power I 2.43700000 GHz
Start Freq
2.42340000 GHz
Ref 20 dBm Atten 30 dB —_—
#Avg Stop Freq
Log A ek 2.45060000 GHz
10 I
dB/ CF Step
. 2 72000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz S e aVisvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
, Signal Track
Channel Power Power Spectral Density on Off
7.69 dBm /20.0000 MHz -65.32 dBm/Hz

EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 125 of 168
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Test Mode: IEEE 802.11g 2462MHz
- Agilent

’ Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Channel Power I > /5200000 GH?
Start Freq
2.44830000 GHz
Ref 20 dBm Atten 30 dB —
#Avg Stop Freq
Log 2.47570000 GHz
10 e
dB/ CF Step
= 2 74000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz Sl W@ avIzrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz  ——
. Signal Track
Channel Power Power Spectral Density on Off

7.80 dBm /20.0000 MHz -65.21 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2412MHz
- Agilent

——
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power I 21200000 GH?
Start Freq
2.39785000 GHz
Ref 20 dBm Atten 30 dB —_—
#Avg Stop Freq
Log b i e 2.42615000 GHz
10 .-
dB/ CF Step
WN 283000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SlElWLRRV(zrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz =
. Signal Track
Channel Power Power Spectral Density on Off

8.00 dBm /20.0000 MHz -65.01 dBm/Hz

Test Mode: IEEE 802.11n HT20 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power I B 243700000 GHz
Start Freq
2.42300000 GHz
Ref 20 dBm Atten 30 dB  ——————————
#Avg Stop Freq
Log 2.45100000 GHz
10 ]
dB/ CF Step
*at| 2.80000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SlEulLY 374  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
, Signal Track
Channel Power Power Spectral Density on Off

8.45 dBm /20.0000 MHz -64.56 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent

’ Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Channel Power I > /5200000 GH?
Start Freq
2.44795000 GHz
Ref 20 dBm Atten 30 dB —
#Avg Stop Freq
Log 2.47605000 GHz
10 e
dB/ CF Step
28 2.81000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SiEUWLRRY(zrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz  ——
. Signal Track
Channel Power Power Spectral Density on Off

8.20 dBm /20.0000 MHz -64.81 dBm/Hz
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Test Mode: IEEE 802.11n HT40 2422MHz
- Agilent

——
Ch Freq 2.422 GHz Trig Free Center Freq
Channel Power I > 2200000 GH?
Start Freq
2.39245000 GHz
Ref 20 dBm Atten 30 dB e
#Avg Stop Freq
Log Ol S AR 2.45155000 GHz
10 -
dB/ W CF Step
5.91000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SENRRRY(ZF4  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz eE—
. Signal Track
Channel Power Power Spectral Density on Off

5.95dBm /40.0000 MHz -69.36 dBm/Hz

Test Mode: IEEE 802.11n HT40 2437MHz

"
Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power I 2.43700000 GHz
Start Freq

2.40675000 GHz

Ref 20 dBm Atten 30 dB —
#AVg Stop Fre
Log p Freq

2.46725000 GHz
10 SR

dB/ CF Step

MY 5 05000000 MHz
Auto Magn@

Freq Offset
Center 2.437 GHz SERNCRRYErd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz —

, Signal Track
Channel Power Power Spectral Density on

off
6.79 dBm /40.0000 MHz -69.23 dBm/Hz
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Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent
|

Ch Freq 2.452 GHz Trig Free Center Freq
Channel Power I 25200000 GH?
Start Freq
2.42245000 GHz
Ref 20 dBm Atten 30 dB —
#Avg Stop Freq
Log 2.48155000 GHz
10 e
dB/ CF Step
5.91000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SENRRRY(ZF4  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz  ——
. Signal Track
Channel Power Power Spectral Density on

7.06 dBm /40.0000 MHz -68.96 dBm/Hz

EST Technology Co. , Ltd Report No.ESTE-R1809016
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Off
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Antenna 1
Test Mode: IEEE 802.11b 2412MHz
——
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power I 2.41200000 GHz
Start Freq
2.39980000 GHz
Ref 20 dBm Atten 30 dB —_—
#AVg Stop Freq
Log 2.42420000 GHz
10 \
dB/ CF Step
2.44000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz Y PLIE 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

13.38 dBm /20.0000 MHz -59.63 dBm/Hz

Test Mode: IEEE 802.11b 2437MHz
== Agilent

——
Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power I 2.43700000 GHz
Start Freq
2.42475000 GHz
Ref 20 dBm Atten 30 dB _—
#Avg P e v v vy Stop Freq
Log 2.44925000 GHz
10 -
dB/ CF Step
2.45000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz S ELRZEYVEvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density Oon off

14.19 dBm /20.0000 MHz -58.82 dBm/Hz
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Test Mode: IEEE 802.11b 2462MHz
- Agilent

ChFreq  2.462GHz iy [P Center Freq

Channel Power I > /5200000 GH?

Start Freq
2.44985000 GHz

’ Freg/Channel

Ref 20 dBm Atten 30 dB

#Avg

P T s e vy S Stop Freq
kgg 2.47415000 GHz

dB/ CF Step
P 2.43000000 MHz

Auto Man
Freq Offset
Center 2.462 GHz SIEUWZRRV(zrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
. Signal Track
Channel Power Power Spectral Density on Off

12.41 dBm /20.0000 MHz -60.61 dBm/Hz
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Test Mode: IEEE 802.11g 2412MHz
- Agilent

——
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power I 21200000 GH?
Start Freq
2.39825000 GHz
Ref 20 dBm Atten 30 dB —
#Avg Stop Freq
Log Ut St 2.42575000 GHz
10
dB/ CF Step
S 2 75000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIEURaARY(zrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz  ———
. Signal Track
Channel Power Power Spectral Density on Off

9.04 dBm /20.0000 MHz -63.97 dBm/Hz

Test Mode: IEEE 802.11g 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power I 2.43700000 GHz
Start Freq
2.42335000 GHz
Ref 20 dBm Atten 30 dB —_—
#Avg Stop Freq
Log A A b 2.45065000 GHz
10
dB/ CF Step
#W 2 73000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz S e Vsvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz —
, Signal Track
Channel Power Power Spectral Density on Off

9.32dBm /20.0000 MHz -63.69 dBm/Hz
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Test Mode: IEEE 802.11g 2462MHz
- Agilent
|

Ch Freq 2.462 GHz Trig Free Center Freq
Channel Power I > /5200000 GH?
Start Freq
2.44835000 GHz
Ref 20 dBm Atten 30 dB —
#Avg Stop Freq
Log nan Al “iihaset 84 2.47565000 GHz
10 e
dB/ CF Step
2.73000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz Sl WagRvizrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz  ——
. Signal Track
Channel Power Power Spectral Density on

8.41 dBm /20.0000 MHz -64.60 dBm/Hz

EST Technology Co. , Ltd Report No.ESTE-R1809016
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Test Mode: IEEE 802.11n HT20 2412MHz

- Agilent

2.412 GHz

Ch Freq

Channel Power

Trig Free

Center Freq

’ Freg/Channel

2.41200000 GHz

EST,

Start Freq
2.39770000 GHz
Ref 20 dBm Atten 30 dB —
#AvVg Stop Freq
Log 2.42630000 GHz
10 e
dB/ CF Step
==| 2.86000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SiEUwL XY (zk4  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz  ——
. Signal Track
Channel Power Power Spectral Density on Off

8.10 dBm /20.0000 MHz -64.92 dBm/Hz

Test Mode: IEEE 802.11n HT20 2437MHz
= Agilent
|

Trig Free

’ Freg/Channel

Ch Freq
Channel Power

2.437 GHz Center Freq

2.43700000 GHz

Start Freq
2.42260000 GHz
Ref 20 dBm Atten 30 dB —_—
#Avg Stop Freq
Log 2.45140000 GHz
10 )
dB/ CF Step
2.88000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SERREERVErd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz P
, Signal Track
Channel Power Power Spectral Density on Off

8.65 dBm /20.0000 MHz -64.36 dBm/Hz

EST Technology Co. , Ltd Report No. ESTE-R1809016
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Test Mode: IEEE 802.11n HT20 2462MHz
- Agilent

’ Freg/Channel

Ch Freq 2.462 GHz Trig Free Center Freq
Channel Power I > /5200000 GH?
Start Freq
2.44775000 GHz
Ref 20 dBm Atten 30 dB —
#Avg Stop Freq
Log 2.47625000 GHz
10 e
dB/ CF Step
oy 2.85000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SlEuWs R V(zkd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz  ——
. Signal Track
Channel Power Power Spectral Density on Off

8.17 dBm /20.0000 MHz -64.84 dBm/Hz
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Test Mode: IEEE 802.11n HT40 2422MHz
- Agilent

——
Ch Freq 2.422 GHz Trig Free Center Freq
Channel Power I > 2200000 GH?
Start Freq
2.39235000 GHz
Ref 20 dBm Atten 30 dB —
#Avg Stop Freq
Log 2.45165000 GHz
10 \
dB/ CF Step
B 5.93000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIENReRAV(zF4  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz ——
. Signal Track
Channel Power Power Spectral Density on

Off

5.23 dBm /40.0000 MHz -70.79 dBm/Hz

Test Mode: IEEE 802.11n HT40 2437MHz

——
Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power I 23700000 GHz
Start Freq
2.40730000 GHz
Ref 20 dBm Atten 30 dB  ——————————
#Avg Stop Freq
Log 2.46670000 GHz
10 SR
dB/ CF Step
5.94000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SERRCRAVIEYd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz S —————
, Signal Track
Channel Power Power Spectral Density on

Off

6.36 dBm /40.0000 MHz -69.66 dBm/Hz
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Test Mode: IEEE 802.11n HT40 2452MHz
- Agilent

’ Freg/Channel

Ch Freq 2.452 GHz Trig Free Center Freq
Channel Power I 25200000 GH?
Start Freq
2.42225000 GHz
Ref 20 dBm Atten 30 dB —
#Avg Stop Freq
Log st S) G 2.48175000 GHz
10 e
dB/ CF Step
2yl 5.95000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SIENRRRV(zb4  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz  ——
. Signal Track
Channel Power Power Spectral Density on Off

6.40 dBm /40.0000 MHz -69.62 dBm/Hz
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8 POWER SPECTRAL DENSITY TEST

8.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

8.2 Test Procedure

1, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT
antenna terminal to the spectrum analyzer with a low loss SMA cable.

2, Follow the test procedure as described in KDB 558074

(1). Set analyzer center frequency to DTS channel center frequency.
(2). Set the span to 1.5 times the DTS bandwidth.

(3). Setthe RBWto: 3kHz < RBW < 100 kHz.

(4). Set the VBW = 3 RBW.

(5). Detector = peak.

(6). Sweep time = auto couple.

(7). Trace mode = max hold.

(8). Allow trace to fully stabilize.

(9). Use the peak marker function to determine the maximum amplitude level.

(10). If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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8.3 Test Result

EUT: LED TV

M/N: UDG43MK662UN

Test date: 2018-07-20 Test site: RF Site Tested by: Seven
Pass
Power density
dBm/3kH imi
Test Mode CH ( 2) ( dBI;Ii/n??EHz)
Ant 0 Ant 1 Total
CHI 9.555 -9.303 / 8
IEEE 802.11 b CH6 -7.240 -9.270 / 8
CH11 -9.964 -9.302 / 8
CH1 -15.350 | -14.680 / 8
IEEE 802.11 g CH6 -15.260 | -14.860 / 8
CH11 -15.820 | -13.810 / 8
CH1 -13.530 | -15.020 | -11.200 8
IEEE 802.11 n 2
HT 20 CH6 -13.020 | -12.690 | -9.840
CHI11 -12.320 | -14.310 | -10.190 8
CH3 -15.520 | -16.690 | -13.060 8
IEEE 802.11 n g
HT 40 CH6 -15.490 | -17.910 | -13.520
CH9 -15.560 | -16.980 | -13.200 8

Conclusion : PASS

EST,

EST Technology Co. ,

Ltd

Report No. ESTE-R1809016
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8.4 Test Data

Antenna O
Test Mode: IEEE 802.11b 2412MHz

%= Agilent Freg/Channel
Mkrl 2.411712 GHz

ﬁ:;lgdBm Atten 10 dB -9.555 dBm Center Freq
1 2.41200000 GHz
Log
10 A
dB/ Start Freq
2.40480000 GHz
)\ /(R
Stop Freq
2.41920000 GHz
CF Step
1.44000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 14.4 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.647 s (401 pts)
Test Mode: IEEE 802.11b 2437MHz
gatadint ’ Freg/Channel
Mkrl 2.435946 GHz
E:;I?dBm Atten 10 dB - -7.24 dBm Center Freq
2.43700000 GHz
Log e
10
Start Freq
2.43020000 GHz
Stop Freq
2.44380000 GHz
CF Step
1.36000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 13.6 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.555 s (401 pts)
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Test Mode: IEEE 802.11b 2462MHz

galadie ’ Freg/Channel
Mkrl 2.46131 GHz
ES;EdBm Atten 10 dB -9.964 dBm Center Freq
Log 1 2.46200000 GHz
. o T
dB/ Start Freq
"’V\L 2.45505000 GHz
Stop Freq
2.46895000 GHz
CF Step
1.39000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.462 GHz Span 13.9 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.59 s (401 pts)
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Test Mode: IEEE 802.11g 2412MHz

- Agilent

Atten 10 dB

Ref 0 dBm
Peak

Center 2.412 GHz

#Res BW 3 kHz #VBW 10 kHz

Test Mode: IEEE 802.11g 2437MHz

= Agilent
Ref 0 dBm Atten 10 dB
Peak

Log

10

dB/

Center 2.437 GHz

#Res BW 3 kHz #VBW 10 kHz

Freg/Channel
Mkrl 2.4135225 GHz

-15.35 dBm Center Freq

2.41200000 GHz

Start Freq
2.40150000 GHz

Stop Freq
2.42250000 GHz

CF Step
2.10000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 21 MHz
Sweep 2.402 s (401 pts)

Freg/Channel

Mkrl 2.438197 GHz

-15.26 dBm Center Freq

2.43700000 GHz

Start Freq
2.42560000 GHz

Stop Freq
2.44840000 GHz

CF Step
2.28000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 22.8 MHz
Sweep 2.607 s (401 pts)
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Test Mode: IEEE 802.11g 2462MHz

- Agilent

2AQX743MK662UN

Ref 0 dBm Atten 10 dB

Peak

Center 2.462 GHz
#Res BW 3 kHz

S'r EST Technology Co.

s

#VBW 10 kHz

Ltd

Mkrl 2.460404 GHz

Freg/Channel

-15.82dBm Center Freq

2.46200000 GHz

Start Freq
2.45060000 GHz

Stop Freq
2.47340000 GHz

CF Step
2.28000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 22.8 MHz
Sweep 2.607 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2412MHz

Ealaskent Freg/Channel
Mkrl 2.41446 GHz
Es;(()dsm Atten 10 dB -13.53 dBm Center Freq
2.41200000 GHz
Log ——
10
dB/ Start Freq
2.40055000 GHz
Stop Freq
2.42345000 GHz
CF Step
2.29000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 22.9 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.619 s (401 pts)
Test Mode: IEEE 802.11n HT20 2437MHz
oo L Freg/Channel
Mkrl 2.43569 GHz
Es;l(() dBm Atten 10 dB -13.02 dBm Center Freq
2.43700000 GHz
Log I
Start Freq

2.42565000 GHz

Stop Freq
2.44835000 GHz

CF Step
2.27000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.437 GHz Span 22.7 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.596 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2462MHz

- Agilent

Ref 0 dBm
Peak

Atten 10 dB

Center 2.462 GHz

#Res BW 3 kHz

EST Technology Co.

s

#VBW 10 kHz

Ltd

Freg/Channel

Mkrl 2.46074 GHz
-12.32 dBm

Span 22.9 MHz
Sweep 2.619 s (401 pts)

2.46200000 GHz
2.45055000 GHz

2.47345000 GHz

Center Freq
Start Freq

Stop Freq

CF Step
2.29000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11n HT40 2422MHz

Ealaskent Freg/Channel
Mkrl 2.419492 GHz
Es;lt()dBm Atten 10 dB -15.52 dBm Center Freq
2.42200000 GHz
Start Freq
2.39560000 GHz
Stop Freq
2.44840000 GHz
CF Step
5.28000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.422 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)
Test Mode: IEEE 802.11n HT40 2437MHz
ElGetent Freg/Channel
Mkrl 2.43450 GHz
Es;l(() dBm Atten 10 dB -15.49 dBm Center Freq
2.43700000 GHz
Log \
10
dB/ Start Freq
2.41065000 GHz
Stop Freq
2.46335000 GHz
CF Step
5.27000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 52.7 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.027 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2452MHz
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- Agilent

Ref 0 dBm Atten 10 dB

Peak

Center 2.452 GHz
#Res BW 3 kHz

S'r EST Technology Co.

s

#VBW 10 kHz

Ltd

Mkrl 2.464408 GHz

Freg/Channel

-15.56 dBm Center Freq

2.45200000 GHz

Start Freq
2.42560000 GHz

Stop Freq
2.47840000 GHz

CF Step
5.28000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 52.8 MHz
Sweep 6.038 s (401 pts)
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Antenna 1
Test Mode: IEEE 802.11b 2412MHz
st Ll ’ Freg/Channel
Mkrl 2.41071 GHz
sggﬁ)dBm Atten 10 dB -9.303 dBm Center Freq
1 2.41200000 GHz
Log e
10 T e
dB/ Start Freq
VY\N 2.40485000 GHz
Stop Freq
2.41915000 GHz
CF Step
1.43000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 14.3 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.635 s (401 pts)
Test Mode: IEEE 802.11b 2437MHz
paeniet ’ Freg/Channel
Mkrl 2.436280 GHz
E:;EdBm Atten 10 dB -9.27 dBm Center Freq
2.43700000 GHz
Log e
Start Freq

2.42980000 GHz

a1
10 N\NWWV‘WW«
dB/
Stop Freq
2.44420000 GHz

CF Step
1.44000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.437 GHz Span 14.4 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.647 s (401 pts)
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Test Mode: IEEE 802.11b 2462MHz
Ealaskent ’ Freg/Channel
Mkrl 2.4612900 GHz
Ref 0 dBm Atten 10 dB -9.302 dBm Center Freq

Peak 2.46200000 GHz
Log

e WWMMM%

Start Freq
2.45490000 GHz

Stop Freq
2.46910000 GHz

CF Step
1.42000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.462 GHz Span 14.2 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.624 s (401 pts)
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Test Mode: IEEE 802.11g 2412MHz
i Agilent Freg/Channel
Mkrl 2.41446 GHz
E::;I(() dBm Atten 10 dB -14.68 dBm Center Freq
2.41200000 GHz

Start Freq
2.40055000 GHz

Stop Freq
2.42345000 GHz
CF Step
2.29000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 22.9 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.619 s (401 pts)
Test Mode: IEEE 802.11g 2437MHz
ElGetent Freg/Channel
Mkrl 2.43946 GHz
Es;l(() dBm Atten 10 dB -14.86 dBm Center Freq
Log 2.43700000 GHz
10 >
dB/ Start Freq
2.42555000 GHz
Stop Freq
2.44845000 GHz
CF Step
2.29000000 MHz
Auto Man
M1 S2
S3 FS Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 22.9 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.619 s (401 pts)
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Test Mode: IEEE 802.11g 2462MHz

- Agilent

2AQX743MK662UN

Ref 0 dBm Atten 10 dB

Peak

Center 2.462 GHz
#Res BW 3 kHz

EST Technology Co.

s

#VBW 10 kHz

Ltd

Freg/Channel

Mkrl 2.46073 GHz
-13.81 dBm

Span 23.1 MHz
Sweep 2.642 s (401 pts)

2.46200000 GHz
2.45045000 GHz

2.47355000 GHz

Center Freq
Start Freq

Stop Freq

CF Step
2.31000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11n HT20 2412MHz
el L Freg/Channel
Mkrl 2.41320 GHz

E::;I(() dBm Atten 10 dB -15.02 dBm Center Freq
2.41200000 GHz

Start Freq
2.40055000 GHz

Stop Freq
2.42345000 GHz
CF Step
2.29000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 22.9 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.619 s (401 pts)
Test Mode: IEEE 802.11n HT20 2437MHz
oo L Freg/Channel
Mkrl 2.438254 GHz
Eg;l(()dBm Atten 10 dB -12.69 dBm Center Freq
2.43700000 GHz
Log |
Start Freq

2.42560000 GHz

Stop Freq
2.44840000 GHz

CF Step
2.28000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.437 GHz Span 22.8 MHz

#Res BW 3 kHz #VBW 10 kHz Sweep 2.607 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2462MHz

2AQX743MK662UN

- Agilent

Ref 0 dBm Atten 10 dB

Peak

Center 2.462 GHz
#Res BW 3 kHz

S'r EST Technology Co.

s

#VBW 10 kHz

Ltd

Mkrl 2.4607350 GHz

Sweep 2.63 s (401 pts)

Freg/Channel

-14.31dBm Center Freq

2.46200000 GHz

Start Freq
2.45050000 GHz

Stop Freq
2.47350000 GHz

CF Step
2.30000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 23 MHz
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Test Mode: IEEE 802.11n HT40 2422MHz

oo Ll Freg/Channel
Mkrl 2.416984 GHz
|Ij:;;I((JdBm Atten 10 dB -16.69 dBm Center Freq
2.42200000 GHz
Start Freq
2.39560000 GHz
Stop Freq
2.44840000 GHz
CF Step
5.28000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.422 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)
Test Mode: IEEE 802.11n HT40 2437MHz
oo L Freg/Channel
Mkrl 2.434492 GHz
Eg;l(()dBm Atten 10 dB -17.91 dBm Center Freq
2.43700000 GHz
Log \
10
dB/ Start Freq
2.41060000 GHz
Stop Freq
2.46340000 GHz
CF Step
5.28000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 52.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.038 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2452MHz

- Agilent

Ref 0 dBm
Peak

Atten 10 dB

Center 2.452 GHz

#Res BW 3 kHz

EST Technology Co.

s

#VBW 10 kHz

Ltd

Freg/Channel

Mkrl 2.44699 GHz
-16.98 dBm

Span 52.7 MHz
Sweep 6.027 s (401 pts)

2.45200000 GHz
2.42565000 GHz

2.47835000 GHz

Center Freq
Start Freq

Stop Freq

CF Step
5.27000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Signal Track
On Off
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9 ANTENNA REQUIREMENTS

9.1

9.2

Limit
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of

directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

Result

The antennas used for this product are Internal antenna and that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is only 2.0 dBi.
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10 TEST SETUP PHOTO

Conducted Test
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Radiated Test (30-1000 MHz)

Radiated Test (Abo;eT 1 009 MHz)
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11 PHOTOSOF EUT

External Photos
M/N: UDG43MK662UN
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External Photos
M/N: UDG43MK662UN

-—N

fom

EST EST Technology Co. , Ltd Report No. ESTE-R1809016 Page 161 of 168



FCCID: 2AQX743MK662UN

External Photos
M/N: UDG43MK662UN
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External Photos
M/N: UDG43MK662UN
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Internal Photos
M/N: UDG43MK662UN
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Internal Photos
M/N: UDG43MK662UN
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Internal Photos
M/N: UDG43MK662UN
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Internal Photos
M/N: UDG43MK662UN
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Internal Photos
_M/N : UDG43MK662UN
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